YANMAR RIDE/ON MOWER

RD18

PARTS CATALOG

NPC-4678

‘ YANMAR AGRICULTURAL EQUIPMENT CO.,LTD.




YOUR PARTS ORDERING
When placing your parts order with us, Please contact us upon confirming the Model, Part No,
Description and Q'ty of the parts you want to order by this parts catalog.
First look for theillustration of the part you want, Then you can find out the necessary informations
by tracing the illustration No., as each illustration corresponds 1o the parts list on the following page.
2. Al parts the illustrations of which are not numbered shall not be sold separately.

3. You are asked 1o prapare paits, especially consumable parts in the demand season earlier, as
orders will come with a rush in this season.

4. Parts other than those due o misshipping on your part shall not be aflowed to returned in
principle.

5. Please surely uss YANMAR Genuine Parts in any YANMAR Product.
(Use of similar goods (parts) on the markel causes earier damage or worsening of performance.)

HOW TO READ THIS PARTS CATALOG

6. In the case where a Ref. No. given in the list does not agrea with the corresponding Sketch
No. in illustration {no suffix nurber as shown below), an illustration for such a New Part has bean
omitted only in the case of a parts change for which Interchangeability Symbol N, R or K is given.

{Example]  Sketch No. in Ref. No.
fllustration in List
1 1

(Bsfore the change)
1=

(After the change)

7. Indication and meaning of level

Level

B A number of dots indicated is calied the level which refers to the assembly-
component relation of an assembly part,
("« “refors to an assembly part.)

--------------------- Refers to a component included in an assembly part indicated by one dat (+).

ser eriensne Refers 1o a component inckided in a complete part indicated by two-dots (»+).
(It indicates a sub-componet of pertinent assembly part indicated by one
dot (*}.)

8. Indication and meaning of interchangeability symbol
{Given under the column “I " next to the quantity column in the list)

In the case where a parts change took place, one of the follc;wing interchangeability symbols is
indicated for that part:

Symbol Interchangeability Contents note

N New E Old New Part is interchangeable for Oid Part but not intorchangeable conversaly,
- Same as symbol N but supply of Oid Part is suspanded and New Part is

P Neow [o:%]
—— 3ok in the future,

Q Now o Old Now Fart is not intecchangeable for Okd Part but intarchangoable conversely,

R New = Ol New Part is interchangeable for Oid Part and vice versa.

S New [+] Now Part is not interchangeable for Old Part and vice versa,

w Part newly added.

z Pan discontinued,

F Not intarchangeable by single part but interchangaable by set of the related

parts,
K Changed only in quantity used.

Remarks «csevenrecennee (column “R” given at the right end of the list)

9-1) A numerical or alphabetic character (symbol) may be indicated under the colurn "R".

9-2) A comment {remarks) for a part in question is given at the lower part of the list, following
a symbol identical to the aftermentioned symbol when a symbal is indicated under the column “R”,

Virtual No. in illustration

A Sketch No. in illustration containing an encircled numeral indicates other related Group No.

{Example} Group No. 3

®—-1 indicated.
L—— Ref. No. 1

. Change Effective Machine No.

When a part is changed, a Change Effective Machine No, of such a model for which a New Pan
is applied is indicated as follows:
|Example] Model columns A.~ F
(Model indication is given in two kinds, namely, 4-model and 6-model indications.)
correspond to A ~ F in front of Change Effective Machine No..

4-mode! Indication 6-model Indication

(A) = (A) = D) =
® = (8) = (€)=
© = €)= (Fy=
(0) =

|[Example] A=~F610001 B= F612001

Model column A indicates that a parts change is put into effect from Machine No. 610001
and on. And moreover Model column B indicates that a parts change is put into effect from

Machine No, 612001 and on,
[Classification]

Engine No.
Machine Body No. indicated.
R sessceeseesens Rotary Unit No.

. Additional Group No. found in the Revised Edition

Kindly understand that a Group No. other than consecutive numbers has been entered in the case
where the corresponding Group is added within the pertinent Section.
|Exampte)
Section
BODY SECTION
Group No. Group mane
46, ENGINE FIXTURE & BATTERY
47. FRAME & HYDRAULIC PUMP
48. BEVEL GEAR CASE
49. TRANSM. CASE & RUNNING CLUTCH
50. CONTROL LEVERS
51. CRAWLER
64. ENGINE FIXTURE & BATTERY (Group added for the YSR1300-N)
: 65, CONTROL LEVERS ! {Group added for the YSR1300-N)
SNOW REMOVAL SECTION 7‘——
52, CHUTE
53. SNOW REMOVAL FRAME & BLOWER
Additional Groups are indicated.

Owing to the improvement of YANMAR Product involved or its parts, the contents of this
Parts Catalog may be altered without prior notice to you.




PAINT COLOR (RD 1 8)

Fig PAINT COLOR | COLOR SPRAY HAIN PART i
FITTING PART |YANMAR RED 2 10
AXLE PART |YANMAR BLACK FRONT AXLE, MOWER DECK 12
FRAME PART [YANMAR MAT BLACK CAP 13
AXLE PART | ANAR WHITE HHEEL KIT 14
FRAME PART |YANMAR SAN SILVER M FRONT BUMPER 68

Please surely use YANMAR Genuine color spray any

YANMAR agricultural machines
Given painting color may be altered for improvement, eto.
without prior notice.




[N 200 BY B 15

BOI BR AV 20

BOIA BN AVS 6.0

BO2 0 AVS 6

BO2A G AVS 5.0

=
|ln|m 3
3
: B
ot o @8 soa [z 2 T0 W W (08
s &
5 - 2
- \lemr S0 SAY 8 HIOD ﬂm 0267000591 m
3 g 94 HOT g
g wa8 * 1¥vd 0141971 W19 -
- 243 * o
g 53 25
o £l Z35
= bt O o w
@ - o
W
OLELY00053 -mo
ond M08
L4vd 51H10TT3 INI9N3 =
A = °es 53
¥ T 5 7 = 5 =ZE3848¢8
§°0 SAY 9§ alg 50 SW W 00 z ~EaLSa
16LI-053811 oag o o
019 WYY w =32
DR A = mmw >3Iaxom
<o
[ ].-535 E U8LY-000891 Mmm
~ | E25 N 9074 K0T =
N H 2 v otz o | &
28 H s
S
2
Eq =
e
2B
g
0C SAY 88 g g =
— 1
§°0 SAY 9 4100 =
00526~010531 3
YI=YOAV I3
EINISH WY
028LL-112621
931 1IN0 EMIL KKK
LIS 1VS %
g £
50 SAY O 128 §°0 SAY @ riog _mm
al 2 5
= = -
s
=l = g 50 S T YAlE
2] =| QLBLL-05981% =
K AV b
= o HOLINS LY3S) W10 AVEY
gl 8 E
- T W A T Sy 0
BRI 0c SAY W (1§
5°0 SAY ‘a otig
L0LL05381 ¢ frreaesly
Pk . vd 1uzrE Joe
EH S0 SAY @ 103
553
55
- = 3
15 ak
“MM 50 SAY W OCi8 FXET RG]
= T
mmm ] S0 S W 000 ]
25 = b | 1 g 2
IR a2
s || e 333 & 0 ) 90 SV W 6CiE = S0 SAY @ @100 =
0'C SAY 18 508 = S0 SAY Bvile = S0 SA W Ylg P 5
20 S ofyzE-rozest 001a
S SAY S 208 K w38 WIS 1y3s
F0- E] ¢ WOLINS 1¥3S
0T Y & 508 =
g 0 SAY 4 700 = R _ © g HOUR ) 2 g I
o o 8 5 = — =5
= EERD &5 S0 SAY § 2100 hs
o = . S0 W 8 VI® hd E
gl g & wsz8-01681 S 3
x| @ YI-40RY T34 3
s = ES JA1H0 WO WY FUEL
8 3 2 AN
K \ .(: — S0 SAY M 04
00£80-035LY1 llmmo SENSOR }
I IOHOLIAS KSTd S0 SN W VR o T0 SW W §i9 % 50 S W 104
HOLIES Y0 H340R ) g
WS 1 e
ROLIAS Divd g
~ "
S0 SAY @ 618 TENP ~ gus
$0 oAV 8 Yoi A\ mmw
i
= =]
GLOW N s B
- S0 SAY A9 wrig \_/ g
s oHG . =
@
H ) q.__ =
- S0 SAY 89 Y0 S0 SAY ¥ K04 o/ g5
F125-585881 - Pmo
380 3 o
a SHT _“_
] @
=K ] as wmm o .
& & mm £ <
c_8 S0 SAY A¥ ol 258 & 25 2|
EXH 555 53 =
38g g2 8 E
=84 58
gz SE2 5 <
3 a8 g 5
V
jA HETED Eh 50 sv w vioa
s ; w
_l.m g Z 4 M S
€ SAY @ cos 2 ac SAY 8 3100 YOLYALIY HLNY3 z 2
B -
—— ] I__ s s
s58 232 g
E il e
9T SAY §) fod = B 287
b 0z SAY a1 60 &.mm ﬂ.nm 3oz
— - g2 gp= T
2 H 2
-3 a5 vosse-az(s01 5 ]
588 Qv
o m J— LT : s £
o oL S0 SAY 9k tod " $0 SAY 8 Qlg9
(o] =3 Zm.:éosxol/.ﬁam.osgme _ HMW
&
08239€-0L93) S0 SAY OA E0d o/ S0 SAY § 00D 3
HOLIUS ¥OLI KGR M81

Y1 Y Lo

EARTH, ACTUATCR

EARTH. ACTUATOR



PICTURESQUE INDEX(1) - - - MAIN PARTS

WIRE HARNESS Fig. 9

LAMP & METER Fig. 11

MOWER DRAIVE Fig. 16
TENSION(PTO Fig. 17
JOINT (MORER Fig. 18

SWITCH & RELAY Fig.lfiJ

BUMPER FRONT Fig. 41

FRONT AXLE Fig. 1
FRONT LINK Fig. 2

ENGINE MOUNTING Fig. |
SILENCER Fig. 2

AIR CLEANER Fig. 3
RADIATOR Fig. 6,7
BONNET Fig. 42

FRAME (BONNET Fig. 43
ENGINE CONTROL Fig. 47

LABELS Fig. 69
SAFETY LABELS Fig. 70
ACCESSORIES Fig. 71

STEERING Fig. 23

GEAR (STEERING Fig. 24
STEERING WHEEL Fig 44

PEDAL (HST Fig. 48
BRAKE PEDAL Fig. 49
LEVER (PARKING Fig. 50

MOWER DECK KIT Fig. 53,54, 56~60

MULTI KIT Fig. 61

REAR AXLE Fig. 20
CHAIN TENS!ON(TRAVEL Fig. 21
TIRE, WHEELS Fig. 22

OPERATOR SEAT Fig. 46]

FUEL TANK Fig. 4
FUEL PIPE Fig.5

ABANDON COVER Fig. 55
GC Fig. 62~68

BATTERY Fig. 8

GEAR CASE (COUNTER Fig. 12
PULEEY (TRAVEL Fig. 13
MISSION ATTACHMENT Fig. 14
TANK (TRANSMISSION Fig. 15
TRANSAXLE Fig. 26,27, 28, 29, 30, 31, 32, 33, 34
GHASSIS FRAME Fig. 35

FRAME, REAR Fig. 36

CHASSIS GOVER Fig. 37

LIFT LINK Fig. 38, 39

UPPER PLATE & UNDER PLATE Fig. 40
FENDER Fig. 45

LEVER(PTO Fig. 51

LIFT GCONTROL Fig. 52

NPC-4678 Z1-0603 RDNG



PICTURESQUE INDEX(Z) - - - FIGURE 1/6 PICTURESQUE INDEX(2) -+ - - FIGURE

1 1
: Fig,1 ENGINE MOUNTING : Fig. 2 SILENCER




PICTURESQUE INDEX(2) - - - FIGURE 3/6 PICTURESQUE INDEX(2) - - - FIGURE




PICTURESQUE INDEX(2) - - - FIGURE 5/6 PICTURESQUE INDEX(2) - - - FIGURE 6/6

: r
Fig. 49 BRAKE PEDAL Ifiz. 50 LEVER (PARKING IFi!. 51 LEVER(PTO
1 1
1

T
IFil{. 63 GC MOUNTING FRANE




Fig.No
ENGINE S
1

© o N O O A W N

[ O U G
g A WN A0

. GROUP NAME

ECTION

. CYLINDER BLOCK

. CRANKSHAFT PISTON

. OlL PUMP,CAMSHAFT

. TIMING GEAR CASE,GOVIZRNOR

. CYLINDER HEAD,EXHAUST MANIFOLD
. OIL PAN,FLYWHEEL

. INJECTION PUMP,INJECTOR

. ROCKER ARM

. HEAD COVER

. WATER PUMP, THERMOSTAT CASE

. COOLING FAN,OIL FILTER

. INJECTION PUMP ASSY,INJECTOR A
- ALTERNATOR ASSY

. STARTING MOTOR ASSY

. GASKET KIT

CONTENTS

Fig.No. GROUP NAME

MODEL : 3TE67L-DUM(N4678
PC NO : NPC-4677



Fig.No.

GROUP NAME

ENGINE RELATION UNIT

1.

O oo N O O~ WN

—
o

11.

ENGINE MOUNT

. SILENCER

. AIR CLEANER

. FUEL TANK

. FUEL PIPE

. RADIATOR(BODY)

. RADIATOR (PLATE, BAFFLE)
. BATTERY

. WIRE HARNESS

. SWITCHES & RELAYS

LAMPS & METER

AXLE SECTION 1

12.
13.
14.
15.
16.
17.
18.

GEAR CASE(COUNTER)
PULEEY(TRAVELING)
TRANSMISSION ACCESSORIES
TANK(TRANSMISSION)
MOWER DRAIVE
TENSION(PTO)

JOINT(MOWER)

AXLE SECTION 2

19.
20.
21.
22.
23.
24,
25.

FRONT AXLE

REAR AXLE

CHAIN TENSION(TRAVEL)
WHEELS

STEERING
GEAR(STEERING)

FRONT LINK

CONTENTS MODEL : RD18

PC NO : NPC-4678

Fig.No. GROUP NAME

26. TRANSAXLE KIT

27. TRANSAXLE CASE

28. TRANSAXLE(PUMP SHAFT)

29. TRANSAXLE(MOTOR SHAFT)

30. TRANSAXLE(PUMP & CHANGE)

31. TRANSAXLE(SHOCK ABSORBER)

32. TRANSAXLE(COVER, SIDE)

33. TRANSAXLE(GEAR & SHAFT)

34. TRANSAXLE(BRAKE)

FRAME SECTION
35. CHASSIS FRAME
36. FRAME, REAR
37. CHASSIS COVER
38. LIFT LINK(REAR)
39. LIFT LINK(FRONT)
40. TOP PLATE & UNDER PLATE
41. BUMPER FRONT

FITTINGS SECTION
42. BONNET
43. FRAME(BONNET)
44. STEERING WHEEL
45. FENDER
46. OPERATOR SEAT

CONTROL UNIT
47. ENGINE CONTROL
48. PEDAL(HST)
49. BRAKE PEDAL



Fig.No. GROUP NAME

50.
51.
52.

LEVER(PARKING)
LEVER(PTO)
LIFT CONTROL

MOWER UNIT

53.
54.
55.
56.
57.
58.
59.
60.
61.

MOWER DECK KIT
MOWER DECK & COVER
ABANDON COVER
MOWER INPUT

BLADE DRIVE

TENSION ARM

BLADE

GAUGE WHEEL

MULTI KIT

GRASS CATCHER UNIT

62.
63.
64.
65.
66.
67.
68.

LABEL, TOOL & ACCESSORIES UNIT
60.
70.

GC BAG

GC MOUNTING FRAME
GC FRAME

GC SENSOR

GC SWITCH LINK

GC BOTTOM PLATE

GC HYDRAULIC SWITCH

LABELS(COMMON)
LABELS, SAFETY(EU)

71. ACCESSORIES

CONTENTS

Fig.No. GROUP NAME

MODEL : RD18
PC NO : NPC-4678



NPC-4677 Npc-4677 1. CYLINDER BLOCK

Fig.1. CYLINDER BLOCK (M=3TEG7LDUM (D)=
(C)= (F)=
REF. LEV. PARTS NO. DESCRIPTION QTY I
A (B (©) (O (E) ()

1 1 165000-73100  CYLINDER BLOCK COMPL 1
2 2 165000-14490  SEALING CAP 1
3 2 165000-14500  SEALING CAP 2
4 2 165000-14520  SEALING CAP 4
5 2 165000-15790  BLANK PLUG 1
6 2 165000-15780  BLANK PLUG 5
7 2 165000-23340  BLANK PLUG 4
8 2 165000-15540  IDLE GEAR SHAFT COMP 1
9 2 1W0365-09005 SNAP RING 1
10 2 165000-73630 BUSH S.T.D. 1
11 2 24101-062034  BALL BEARING 1
12 2 27231-450000  PLUG 45 1
13 2 165000-23310 NEEDLE BEARING 1
14 2 1W0305-00512 DOWEL PIN 2
15 2 1W0305-00616 DOWEL PIN 2
16 2 1W0305-00820 PIN,KNOCK 2
17 2 165000-23270  SPRING PIN 2
18 2 1W0121-10620 STUD BOLT 2
19 2 165000-23220  STUD BOLT 1
20 2 165000-14430  STUD BOLD 1
21 1 165000-48510  O-RING 1
22 1 165000-15310  RELIEF VALVE ASSY 1
23 1 165000-73640  ADAPTER 1
24 1 165000-47500 PUSH ROD COMPL 6
25 1 165000-14920 TAPPET 5

1 1

N
(o)

165000-73270  TAPPET

N:Old *55 New, Q:0ld £ New, R:Old *S5 New, S:0ld 35, New, W:Add, Z:Discontinued, F:Set Change, K:Q'ty Change
(C)Copy Rights YANMAR CO.,LTD and YANMAR AGRICULTURAL EQUIPMENT CO.,LTD.



NPC-4677

Fig.2. CRANKSHAFT,PISTON

10

o
mf@%

&

15

7

NPc-4677 2. CRANKSHAFT,PISTON
(A)=3TE67L-DUM (D)=
(B)= (E)=
(C)= (F)=
REF. LEV. PARTS NO. DESCRIPTION QTY
A (B (©) (O (E) ()

1 1 165000-73210 CRANKSHAFT COMPL 1

2 2 165000-14840 CRANK GEAR 1

3 2 165000-23290 DOWEL PIN 1

4 1 165000-73110  BEARING HOLDER ASSY 1

5 2 1W0108-10845 BOLT 8X45 2

6 2 165000-23280 DOWEL PIN 2

7 1 165000-47530 BEARING HOLDER ASSY 1

8 2 1W0108-10845 BOLT 8X45 2

9 2 165000-23280  DOWEL PIN 2

10 1 165000-47540  BEARING HOLDER ASSY 1

11 2 1W0108-10850 BOLT 2

12 2 165000-23280  DOWEL PIN 2

13 1 165000-15910  METAL KIT;S.T.D 2

14 1 165000-15890 METAL KIT;S.T.D 1

15 1 1W0107-00845 BOLT 2

16 1 26013-080502 BOLT M 8X 50 2

17 1 165000-47550  PISTON KIT;S.T.D 3

18 2  165000-47560  PISTON RING KIT;S.T. 3

19 1 22252-000190 CIRCLIP 19 6

20 1 165000-14850  PISTON PIN 3

21 1 165000-47570  CONNECTING ROD ASSY 3

22 2 165000-23250  NUT 6

23 2 165000-15880  BUSH 3

24 2 165000-14820 BOLT 6

25 1 165000-15860 METAL;S.T.D 6

N:Old *55 New, Q:0ld £ New, R:Old *S5 New, S:0ld 35, New, W:Add, Z:Discontinued, F:Set Change, K:Q'ty Change
(C)Copy Rights YANMAR CO.,LTD and YANMAR AGRICULTURAL EQUIPMENT CO.,LTD.



NPC-4677 NPC-4677 3. OIL PUMP,CAMSHAFT
Fig.3. OIL PUMP,CAMSHAFT (A)=3TE67L-DUM (D)=

(B)= (E)=
(C)= (F)=

REF. LEV. PARTS NO. DESCRIPTION QTY I
A (B (©) (O (E) ()

165000-15500 IDLE GEAR ASSY
165000-15690 SPRING
165000-15980  THRUST WASHER

165000-15340 ROTOR
165000-15320 OIL PUMP COVER
165000-16000 SHIM SET

165000-15670 SPRING
165000-15970 COLLAR
22272-000100 CIRCLIP E-10

© 00 N O WNRE

=
o

165000-15520 FRONT PLATE
165000-15550 GASKET
1W0113-10612 BOLT

=
[N

=
w

165000-73250 CAMSHAFT ASSY
165000-73240 GEAR
1W0341-00508 KEY

e
(62N

=
(o]

165000-15040 GEAR
165000-15960  APACER
165000-23300 BEARING

]
o ~

=
©

165000-15100 SLIDER COMPL
165000-16020 PLATE
1W0113-10612 BOLT

NN
= O

N
N

RlRrRrRNNNMNNMINMNNRRPRRIPRRIRPRRIRPNR

RlRrRrRrPORPRRORRIPRPRIPRRRRR

N
N

1W0107-00610 BOLT

N:Old *55 New, Q:0ld £ New, R:Old *S5 New, S:0ld 35, New, W:Add, Z:Discontinued, F:Set Change, K:Q'ty Change
(C)Copy Rights YANMAR CO.,LTD and YANMAR AGRICULTURAL EQUIPMENT CO.,LTD.



NPC-4677 NPc-4677 4. TIMING GEAR CASE,GOVERNOR

Fig.4. TIMING GEAR CASE,GOVERNOR (M=3TEG7LDUM (D)=
(C)= (F)=
REF. LEV. PARTS NO. DESCRIPTION QTY I
A (B (©) (O (E) ()
1 1 165000-15510  TIMING GEAR CASE COM 1
2 2 1W0303-00414 PIN 1
3 1 165000-15560  GASKET 1
4 1 165000-15940  OIL SEAL 1
5 1  165000-15740  SPRING PIN 1
6 1 165000-73300 GOVERNOR LEVER ASSY 1
7 2 165000-15110 GOVENOR LEVER ASSY 1
8 2 22117-100000 WASHER 10 1
9 2 22272-000080 CIRCLIP E- 8 1
10 1 22372-040000 SNAP PIN 4 1
11 1 165000-15060  SHAFT 1
12 1 165000-14450  O-RING 2
13 1 22272-000050 CIRCLIPE-5 1
14 1 165000-47930  SPRING 1
15 1 165000-15070 ARM COMPL 1
16 1 165000-14470  O-RING 1
17 1 22272-000080 CIRCLIP E- 8 1
18 1 165000-73310 SPEED LEVER 1
19 1 1W0101-10630 BOLT 1
20 1 165000-15570  GASKET 1
21 1 26367-080002 U-NUT M8 4
22 1 26367-060002 NUTM6 5
23 1 165000-15530 COVER 1
24 1 26116-080552  BOLT 8X55 4
25 1  165000-15130  ATAY 1
26 1 1W0113-10614 BOLT M 6X 25 2
27 1 165000-23170 BOLT 2
28 1 165000-15080 ARM COMPL 1
29 1 22272-000060 CIRCLIP E- 6 1
30 1 165000-14460  O-RING 1
31 1  165000-15680  SPTRING 1
32 1 22117-080000 WASHER 8 1
33 1 26757-080002 LOCK NUT M 8 PLATED 2
34 1 165000-15090  ATOP LEVER 1
35 1 165000-14410 BOLT 2
36 1 165000-14420 BOLT 2
37 1  1wW0113-10640 BOLT 4
38 1  165000-73600  STAY 1
39 1 1W3982-10070 SPRING 1
40 1 165000-73320  WIRE HOLDER 1
41 1 165000-73650 BOLT 1
42 1 22272-000050 CIRCLIP E-5 1

N:Old *55 New, Q:0ld £ New, R:Old *S5 New, S:0ld 35, New, W:Add, Z:Discontinued, F:Set Change, K:Q'ty Change
(C)Copy Rights YANMAR CO.,LTD and YANMAR AGRICULTURAL EQUIPMENT CO.,LTD.



NPC-4677 NPc-4677 5. CYLINDER HEAD,EXHAUST MANIFOLD

Fig.5. CYLINDER HEAD,EXHAUST MANIFOLD g’gngEmeUM ggj
(C)= (F)=
REF. LEV. PARTS NO. DESCRIPTION QTY I
A (B (©) (O (E) ()
1 1 165000-73160  CYLINDER HEAD ASSY 1
2 2 165000-47800  VALVE SEAT;IN 3
3 2 165000-14500  SEALING CAP 2
4 2 165000-14510  SEALING CAP 6
5 2 165000-73070  STUD BOLT 1
6 2 165000-47810  VALVE;IN 3
7 2 165000-14940  VALVE;EX 3
8 2 165000-15020  VALVE GUIDE SEAL 6
9 2 165000-14950  RERAINER 6
24 10 2 165000-14970 COTTER 12
11 2 165000-15700  SPRING 6
12 1 165000-14960  VALVE CAP 6
13 1 1W1958-16540 HANGER 2
14 1 26013-080162 BOLT W/WASHER M8X16 2
15 1 165000-14710  HEAD BOLT 11
16 1 165000-14720  HEAD BOLT 3
17 1 165000-73170  GASKET HEAD t=1.2 1
18 1 165000-73180  GASKET HEAD t=1.3 1
19 1 1W0113-10625 BOLT 4
20 1 26367-060002 NUTM6 2
21 1 165000-73470  MANIFOLD EXHAUST 1
22 1  165000-73480  GASKET 1
23 1 1W0121-10625 STUD BOLT 2
24 1 165000-23350 GASKET 1
25 1 1wW0121-10820 STUD BOLT 4

— 7
— 6

N:Old *55 New, Q:0ld £ New, R:Old *S5 New, S:0ld 35, New, W:Add, Z:Discontinued, F:Set Change, K:Q'ty Change
(C)Copy Rights YANMAR CO.,LTD and YANMAR AGRICULTURAL EQUIPMENT CO.,LTD.



NPC-4677 NPc-4677 6. OIL PAN,FLYWHEEL

Fig.6. OIL PAN,FLYWHEEL (M=3TEG7LDUM (D)=
(C)= (F)=
REF. LEV. PARTS NO. DESCRIPTION QTY I
A (B (©) (O (E) ()
1 1 165000-73130  OIL PAN COMPL 1
2 1 165000-23160 BOLT 18
3 1 1W0104-11212 BOLT 2
4 1 22190-120000  SEAL WASHER 12(BOLT) 2
5 1 1W0521-09076 O-RING 1A P-11.0 1
6 1 165000-73520  OIL PIPE 1
7 1 165000-73500  SUCTION FILTER COMPL 1
8 1 1W0113-10612 BOLT 2
9 1 165000-73140  GAUGE GUIDE COMPL 1
10 1 165000-14480  O-RING 2
11 1 1w0113-10612 BOLT 1
12 1 165000-73620  GAUGE 1
13 1 165000-14600 REAR PLATE 1
14 1 26156-100252  BOLT M10X 25 PLATED 2
15 1 26013-080162  BOLT W/WASHER M8X16 10
16 1 165000-73220  FLYWHEEL COMPL 1
17 2 165000-14870  RING GEAR 1
18 1 165000-23180 BOLT 4
19 1 165000-73150  GASKET 1
20 1 165000-15930  OIL SEAL 1
21 1 22217-100000  SPRING WASHER 10 2

N:Old *55 New, Q:0ld £ New, R:Old *S5 New, S:0ld 35, New, W:Add, Z:Discontinued, F:Set Change, K:Q'ty Change
(C)Copy Rights YANMAR CO.,LTD and YANMAR AGRICULTURAL EQUIPMENT CO.,LTD.



Fig.7. INJECTION PUMP,INJECTOR

NpPc-4677 7. INJECTION PUMP,INJECTOR
(A)=3TE67L-DUM (D)=
(B)= (E)=
(C)= (F)=
REF. LEV. PARTS NO. DESCRIPTION QTY
A (B (©) (O (E) ()

1 1 165000-73430  SHIM SET 1

2 1 26367-060002 NUTM6 2

3 1 1W0113-10620 BOLT 2

4 1 165000-15240  GASKET 3

5 1 165000-47990  INJECTION PIPE 1

6 1 165000-48000  INJECTION PIPE 1

7 1 165000-73440  INJECTION PIPE COMPL 1

8 1 165000-59800  CLAMP ASSY 4

9 1 1W0101-10625 BOLT 2

10 1 26367-060002 NUTM®6 2

11 1  165000-47950 CONNECTOR 1

12 1 1W0251-00006 SEAL WASHER 1

13 1 165000-73080 HOSE 1

14 1 165000-73450 RETURN PIPE COMPL 1

15 1 1W0672-00078 HOSE CLIP 2

16 1 165000-15160  FEED PUMP ASSY 1

17 2 165000-15170  GASKET 4

18 2 165000-15180  JOINT BOLT 2

19 1 165000-15640  WIRE HARNESS 1

20 1 26367-040002 NUT 4 3

21 1 165000-47870  GLOW PLUG 3

22 1  165000-73590 CONNECTOR 1

23 1 165000-15830  PIPE COMPL 1

24 1 165000-73090 HOSE 1

25 1 1WO0672-00078 HOSE CLIP 2

26 1 1wW0113-10616 BOLT 1

27 1 1W0113-10614 BOLT M 6X 25 1

28 1 165000-15200 GASKET;FEED PUMP 1

29 1 165000-15820 EYE CPMPL 2

N:Old *55 New, Q:0ld £ New, R:Old *S5 New, S:0ld 35, New, W:Add, Z:Discontinued, F:Set Change, K:Q'ty Change
(C)Copy Rights YANMAR CO.,LTD and YANMAR AGRICULTURAL EQUIPMENT CO.,LTD.



NPC-4677 NPC-4677 8. ROCKER ARM

=
o

165000-15610 OIL PRESSURE SWITCH

Fig.8. ROCKER ARM (M=3TEG7LDUM (D)=
(C)= (F)=
REF. LEV. PARTS NO. DESCRIPTION QTY I
A (B (©) (O (E) ()

1 1 165000-73260 ROCKER ARM ASSY 1
2 2 165000-47630 ROCKER ARM COMPL;IN 3
3 2 165000-47620 ROCKER ARM COMPLEX 3
4 2 165000-16010 SCREW 6
5 2 165000-23240  NUT 6
6 2 165000-73280 ROCKER ARM SHAFT 1
7 2 165000-47640  SPRING 2
8 2 24311-000100  O-RING 1A P-10.0 1
9 2 165000-47660 PLUG 1
10 2 22351-040016  SPRING PIN 4X16 2
11 2 1W0121-10620 STUD BOLT 2
12 1 165000-15400  GASKET;M8 4
13 1 165000-15810  BOLT 2
14 1  165000-73290  GASKET 1
15 1 1W0113-10625 BOLT 3
16 1 26367-060002 NUTM6 3
17 1 165000-48270  STUD BOLT 3

1 1

1 1

=
©

165000-73510 OIL PIPE COMPL

N:Old *55 New, Q:0ld £ New, R:Old *S5 New, S:0ld 35, New, W:Add, Z:Discontinued, F:Set Change, K:Q'ty Change
(C)Copy Rights YANMAR CO.,LTD and YANMAR AGRICULTURAL EQUIPMENT CO.,LTD.



NPC-4677 NPc-4677 9. HEAD COVER

Fig.9. HEAD COVER (M=3TEG7LDUM (D)=
(C)= (F)=
REF. LEV. PARTS NO. DESCRIPTION QTY I
A (B (©) (O (E) ()

1 1 165000-73200 GASKET 1

2 1 165000-73190  HEAD COVER 1

3 1 165000-47720  PLATE 1

4 1 165000-73120  FILTER 1

5 1 22857-400061 SCREW 4

6 1 165000-47780  GASKET;M6 3

7 1 165000-48280  CAP NUT 3

8 1 165000-15760  CAP 1

9 1 24311-000400  O-RING 1A P-40.0 1

10 1  165000-47760  VALVE 1

11 1 165000-48320 BOLT 4

12 1 1W0113-10670 BOLT 3

13 1 26367-060002 NUTM6 2

14 1 165000-73460  AIR INTAKE 1

15 1 165000-73490  GASKET 1

16 1 1W0113-10620 BOLT 2

N:Old *55 New, Q:0ld £ New, R:Old *S5 New, S:0ld 35, New, W:Add, Z:Discontinued, F:Set Change, K:Q'ty Change
(C)Copy Rights YANMAR CO.,LTD and YANMAR AGRICULTURAL EQUIPMENT CO.,LTD.



NPC-4677 NpPc-4677  10. WATER PUMP, THERMOSTAT CASE

Fig.10. WATER PUMP,THERMOSTAT CASE g’gngEmeUM ggj
(C)= (F)=
REF. LEV. PARTS NO. DESCRIPTION QTY I
A (B (©) (O (E) ()
1 1 165000-15410 WATER PUMP ASSY 1
2 1 165000-15480  GASKET;SET PLATE 1
3 1 165000-15420  SET PLATE 1
4 1 165000-15470  GASKET;WATER PUMP 1
5 1 26367-060002 NUTM6 2
6 1 1W0113-10635 BOLT 3
7 1 1wW0113-10650 BOLT 6
8 1  165000-15440 THERMOSTAT CASE 1
9 1 165000-15490  GASKET;THERMO CASE 1
10 1 165000-15430 THERMOSTAT 1
11 1 22190-160000 SEAL WASHER 16(BOLT) 1
12 1 165000-73560  SOLENOID 1
13 1 165000-15730  SPRING 1
14 1 165000-16030  SENSOR;THERMO SWITCH 1
15 1 165000-16040 BOLT 1
16 1 22190-160000  SEAL WASHER 16(BOLT) 1

N:Old *55 New, Q:0ld £ New, R:Old *S5 New, S:0ld 35, New, W:Add, Z:Discontinued, F:Set Change, K:Q'ty Change
(C)Copy Rights YANMAR CO.,LTD and YANMAR AGRICULTURAL EQUIPMENT CO.,LTD.



NPC-4677 NpPc-4677  11. COOLING FAN,OIL FILTER

Fig.11. COOLING FAN,OIL FILTER (M=3TEG7LDUM (D)=
(C)= (F)=
REF. LEV. PARTS NO. DESCRIPTION QTY I
A (B (©) (O (E) ()
1 1  165000-73230 CRANKSHAFT PULLEY 1
2 1 26787-180002 LOCK NUT M18 1
3 1 1W0341-00508 KEY 1
4 1 165000-15460  FAN PULLEY 1
5 1 165000-73540  FAN 1
6 1 1W0113-10620 BOLT 4
7 1  165000-23330  V-BELT 1
8 1 165000-15650  ADJUSTING PLATE 1
9 1 165000-15370  JOINT 1
10 1 165000-15360  OIL FILTER COMPL 1
11 1 165000-73530 PLATE 1
12 1 26116-080502  BOLT M 8X 50 PLATED 1
13 1 26117-080304 BOLT M 8X 30 PLATED 1
14 1 1W0261-09011 WASHER 1
15 1 22217-080000  SPRING WASHER 8 1
16 1 26367-080002 U-NUT M8 2
17 1 26013-080162 BOLT W/WASHER M8X16 1

N:Old *55 New, Q:0ld £ New, R:Old *S5 New, S:0ld 35, New, W:Add, Z:Discontinued, F:Set Change, K:Q'ty Change
(C)Copy Rights YANMAR CO.,LTD and YANMAR AGRICULTURAL EQUIPMENT CO.,LTD.



NPC-4677 NpPc-4677 12, INJECTION PUMP ASSY,INJECTOR A

Fig.12. INJECTION PUMP ASSY,INJECTOR A g’gngEmeUM ggj
(C)= (F)=
REF. LEV. PARTS NO. DESCRIPTION QTY I R
A (B (©) (O (E) ()

1 1 165000-73390  INJECTION PUMP ASSY 1
2 2 165000-73420  GASKET 2
3 2 165000-73400 EYE BOLT 1
4 2 165000-73410  JOINT 1
5 1 165000-47980  INJECTOR ASSY 1
6 2 165000-48220  NUT 1
7 2 165000-48230  GASKET 1
8 2 165000-48240  SHIM KIT 1
9 2 165000-48250  NOZZLE ASSY 1

N:Old *55 New, Q:0ld £ New, R:Old *S5 New, S:0ld 35, New, W:Add, Z:Discontinued, F:Set Change, K:Q'ty Change
(C)Copy Rights YANMAR CO.,LTD and YANMAR AGRICULTURAL EQUIPMENT CO.,LTD.



NPC-4677 NpPc-4677  13. ALTERNATOR ASSY

Fig.13. ALTERNATOR ASSY (M=3TEG7LDUM (D)=
(C)= (F)=
REF. LEV. PARTS NO. DESCRIPTION QTY I R
A (B (©) (O (E) ()

1 1 165000-15580  ALTERNATOR ASSY 1
2 2 24107-062014  BALL BEARING 2
3 2 165000-23260  NUT 1
4 2 22217-100000  SPRING WASHER 10 1
5 2 22137-100000 WASHER 10,POLISHED 1
6 2 26022-040082 SCREW M 4X 8 1
7 2 26022-040252 SCREW M 4X 25 2

N:Old *55 New, Q:0ld £ New, R:Old *S5 New, S:0ld 35, New, W:Add, Z:Discontinued, F:Set Change, K:Q'ty Change
(C)Copy Rights YANMAR CO.,LTD and YANMAR AGRICULTURAL EQUIPMENT CO.,LTD.



NPC-4677 NpPc-4677  14. STARTING MOTOR ASSY

Fig.14. STARTING MOTOR ASSY (M=3TEG7LDUM (D)=
(C)= (F)=
REF. LEV. PARTS NO. DESCRIPTION QTY I
A (B (©) (O (E) ()
1 1 165000-47590  STARTING MOTOR ASSY 1
2 2 165000-16100 SET-SCREW 1
3 2 165000-48060 FRONT BRACKET 1
4 3 165000-16050  BUSHING-FRONT 1
5 2 165000-48070  LEVER SET 1
6 2 165000-48080  SWITCH ASSY 1
7 2 1W1858-46616 BALL,STEEL 1
8 2 165000-48090  PACKING 1
9 2 165000-48100  YOKE ASSY 1
10 2 165000-48110 ARMATURE 1
11 2 165000-16090 THROUGH BOLT 2
12 2 165000-48120  SHAFT ASSY CLUTCH SE 1
13 3 165000-48130 STOPPER 1
14 3 165000-48140 OVERRUNNING CLUTCH 1
15 3 165000-48150  INTERNAL GEAR 1
16 3 165000-48160 GEAR SHAFT 1
17 3 165000-48170  GEAR ASSY 3
18 2 165000-48180 BRUSHES HOLDER 1
19 3 165000-48190 BRUSHES SET 1
20 2 165000-48200 REAR BRACKET 1
21 3 165000-48210  BUSHING-REAR 1

N:Old *55 New, Q:0ld £ New, R:Old *S5 New, S:0ld 35, New, W:Add, Z:Discontinued, F:Set Change, K:Q'ty Change
(C)Copy Rights YANMAR CO.,LTD and YANMAR AGRICULTURAL EQUIPMENT CO.,LTD.



NPC-4677 NPc-4677 15, GASKET KIT

w
o

165000-15570 GASKET

w
-

165000-73150 GASKET
165000-23350 GASKET
1W0251-00006 SEAL WASHER

w W
W N

w
I

22190-160000 SEAL WASHER 16(BOLT)
22190-120000 SEAL WASHER 12(BOLT)

Fig.15. GASKET KIT (M=3TEG7LDUM (D)=
(C)= (F)=
REF. LEV. PARTS NO. DESCRIPTION QTY I
A (B (©) (O (E) ()

1 1  165000-73610  GASKET KIT 1
2 2 165000-15930  OIL SEAL 1
3 2 165000-14450  O-RING 2
4 2 165000-14460  O-RING 1
5 2 165000-14470  O-RING 1
6 2 165000-14480  O-RING 2
7 2 165000-15200  GASKET;FEED PUMP 1
8 2 165000-15170  GASKET 4
9 2 1W0521-09076 O-RING 1A P-11.0 1
10 2 165000-48510  O-RING 1
11 2 24311-000100  O-RING 1A P-10.0 1
12 2 165000-73180  GASKET HEAD t=1.3 1
13 2 165000-73200 GASKET 1
14 2 165000-15020  VALVE GUIDE SEAL 6
15 2 165000-15240  GASKET 3
16 2 165000-48230  GASKET 3
17 2 165000-73430  SHIM SET 1
18 2 165000-15400  GASKET;M8 4
19 2 165000-73290  GASKET 1
20 2 24311-000400  O-RING 1A P-40.0 1
21 2 165000-47780  GASKET;M6 3
22 2 165000-73490  GASKET 1
23 2 165000-73480  GASKET 1
24 2 165000-15470  GASKET;WATER PUMP 1
25 2 165000-15480  GASKET;SET PLATE 1
26 2 165000-15490  GASKET;THERMO CASE 1
27 2  165000-15550  GASKET 1
28 2 165000-15560  GASKET 1
29 2 165000-15940  OIL SEAL 1

2 1

2 1

2 1

2 1

2 2

2 1

w
[&]

N:Old *55 New, Q:0ld £ New, R:Old *S5 New, S:0ld 35, New, W:Add, Z:Discontinued, F:Set Change, K:Q'ty Change
(C)Copy Rights YANMAR CO.,LTD and YANMAR AGRICULTURAL EQUIPMENT CO.,LTD.



NPC-4678 NPc-4678 1. ENGINE MOUNT

Fig.1. ENGINE MOUNT (M-RD18 ©-
(C)= (F)=
REF. LEV. PARTS NO. DESCRIPTION QTY I
A (B (©) (O (E) ()
1 1 1A7550-00700 STAY CMP L 1
2 1 1A7550-00750  STAY CMP R 1
3 1 1A7550-00820  SHAFT,CUSHION CMP 2
4 1 1A7550-00840 STOPPER L 1
5 1 1A7550-00850 CUSHION RUBBER 4
6 1 1A7550-00860 STOPPERR 1
7 1  1A7550-00870 PLATE F 2
8 1 1D1300-21911 RUBBER, CUSHION 2
9 1 194990-22060  NUT, M10 2
10 1 194990-22060  NUT, M10 4
11 1 194130-22370  WASHER 10 2
12 1 195616-24930 TRIM 1
13 1 198220-62890 STOPPER 1
14 1 22137-100000 WASHER 10,POLISHED 2
15 1 22212-100000 WASHER, 10 2
16 1 26013-080202 BOLT W/WASHER M8X20 2
17 1 26013-100202  BOLT W/WASHER M10X20 1
18 1 26013-100202  BOLT W/WASHER M10X20 8
19 1 26116-100404  BOLT M10X 40 PLATED 2
20 1 26346-100002  U-NUT M10 PLATED 2
21 1 26716-100002  NUT 10 2

N:Old *55 New, Q:0ld £ New, R:Old *S5 New, S:0ld 35, New, W:Add, Z:Discontinued, F:Set Change, K:Q'ty Change
(C)Copy Rights YANMAR CO.,LTD and YANMAR AGRICULTURAL EQUIPMENT CO.,LTD.



NPC-4678 NPc-4678 2. SILENCER

; A)=RD18 D)=
Fig.2. SILENCER (- 0=
(C)= (F)=
REF. LEV. PARTS NO. DESCRIPTION QTY I
A (B (©) (O (E) ()
1 1 1A7550-00300 PIPE,SILENCER 1
2 1 1A7550-00350  SILENCER 1
3 1 1A7550-00370 GLASS MAT A 1
4 1 1A7550-00380 GLASS MAT B 1
5 1 1A7550-00390  TAPE,ALUMINUM 4
6 1 1A7550-00410 WIRE,COPPER 5
7 1 129052-13550 GASKET,NOZZLE 1
8 1 194990-22050  NUT W/WASHER 8 4
9 1 22137-080000 WASHER 8, POLISHED 4
10 1 26016-080202 BOLT M 8X 20 4
11 1 26106-080252 BOLT M 8X 25 PLATED 2

N:Old *55 New, Q:0ld £ New, R:Old *S5 New, S:0ld 35, New, W:Add, Z:Discontinued, F:Set Change, K:Q'ty Change
(C)Copy Rights YANMAR CO.,LTD and YANMAR AGRICULTURAL EQUIPMENT CO.,LTD.



NPC-4678 Nnpc-4678 3. AIR CLEANER

Fig.3. AIR CLEANER (M-RD18 ©-
(C)= (F)=
REF. LEV. PARTS NO. DESCRIPTION QTY I
A (B (©) (O (E) ()

1 1 1A7550-01300 CLEANER CMP, AIR 1
3 2 119515-12520  ELEMENT 4,CLEANER 1
4 2 119808-12540  VALVE, UNLOADER 1
5 2 119686-12570  COVER ASSY 1
6 1 1A7550-01310  STAY, AIR CLEANER 1
7 1 1A7550-01350 HOSE(A), AIR INTAKE 1
8 1 1A7550-01360 HOSE(B), AIR INTAKE 1
9 1 119865-12600  STAY 1
10 1 23000-054000 CLAMP 54 3
11 1 26016-080202 BOLT M 8X 20 2
12 1 26016-080402  BOLT M 8X 40 1

N:Old *55 New, Q:0ld £ New, R:Old *S5 New, S:0ld 35, New, W:Add, Z:Discontinued, F:Set Change, K:Q'ty Change
(C)Copy Rights YANMAR CO.,LTD and YANMAR AGRICULTURAL EQUIPMENT CO.,LTD.



NPC-4678 NPc-4678 4. FUEL TANK

Fig.4. FUEL TANK (M-RD18 ©-
(C)= (F)=
REF. LEV. PARTS NO. DESCRIPTION QTY I
A (B (©) (O (E) ()

1 1 1C6900-02010 CAP, TANK 1
2 1 1C6900-02050 SEAL, RUBBER 1
3 1  1C6860-02300 PAN,FUEL 1
4 1 1A7550-03000 FUEL TANK CMP 1
6 2 1A7550-08361 GAUGE,FUEL CMP 1
7 2 198200-56630  GASKET, FUEL GAUGE 1
—14 8 2 26022-050122 SCREW M 5X 12 5
9 1 1A7550-03180 RUBBER 214X18X3 2
10 1 194215-04220  SPACER 8X10X10 4
11 1 194420-62260 CUSHION 4
12 1 1E6070-81360  FILTER 1
U 13 1 22157-060000 WASHER 6 4
14 1 23061-100470  HOSE 10* 470 1
15 1 23080-013000 CLAMP 13,HOSE 1
16 1 26013-060252 BOLT M 6X 25 4

N:Old *55 New, Q:0ld £ New, R:Old *S5 New, S:0ld 35, New, W:Add, Z:Discontinued, F:Set Change, K:Q'ty Change
(C)Copy Rights YANMAR CO.,LTD and YANMAR AGRICULTURAL EQUIPMENT CO.,LTD.



NPC-4678 Npc-4678 5. FUEL PIPE
. (A)=RD18 (D)=
Fig.5. FUEL PIPE (- 0=
(C)= (F)=
REF. LEV. PARTS NO. DESCRIPTION QTY I

ENGINE B) (©) O (B) ()

1A7550-03310  PIPE,POMP
1A7550-03320  PIPE,DRAIN

w
©

29622-140001 BAND 140

I
o

29622-140001 BAND 140
29622-250001 BAND RF 250

(A)

1 1 1
A 2 1 1
\ 3 1 1A7550-03350 HOSE IN,FUEL 1
ENGINE 4 1 1A7550-03390 HOSE R,FUEL 1
5 1 1A7550-03400 CLAMP 6
6 1 1A7550-03410 BRACKET CMP,HOSE 1
7 1 1A7550-03440 HOSE F,FUEL 1
8 1 172010-07810 STICKER, WIRE 3
9 1 1A6240-10380 RUBBER, 90 1
10 1 1A6300-10600 RUBBER, 30 2
11 1 106990-44660 CLIP,HOSE 3
12 1 106990-44660 CLIP,HOSE 2
13 1 106990-44660 CLIP,HOSE 2
14 1 106990-44660 CLIP,HOSE 1
15 1 194464-48850 RUBBER 1
16 1 119923-55600 FILTER, FUEL 1
17 2 129107-55510 CUP,STRAINER 1
18 2 102103-55520 O-RING 1
19 2 110250-55610 RING, RETAINING 1
20 2 119923-55610 BODY ASSY 1
21 3 104200-55330 SPRING, TAPER VALVE 1
22 3 104200-55750 SCREW M 4 1
23 3 24311-240100 O-RING 1A P-10A 1
24 2 119810-55650 ELEMENT 1
25 2 121257-55720 SPRING, SCREEN 1
26 2 121257-55731 FLOAT 1
27 1  119629-59910  JOINT, 3-WAY 1
28 1 22137-080000  WASHER 8, POLISHED 1
29 1 23064-100030  TUBE 10X30 VINYL 2
30 1 23080-012000 CLAMP 12 8
31 1 23980-730105 HOSE, 7.3 X 105 1
32 1 23980-730160 HOSE, 7.3 X 160 1
33 1 23980-730270 HOSE, 7.3 X 270 1
34 1 23980-730290 HOSE, 7.3 X 290 1
35 1 23980-730350 FUEL PIPE 7.3X350 1
36 1 26016-081002 BOLT M 8X 85 1
37 1 26018-080122 BOLT M8X12 2
38 1 29622-100001 BAND, 100 1
1 1

1 1

1 1

I
=

N:Old *55 New, Q:0ld £ New, R:Old *S5 New, S:0ld 35, New, W:Add, Z:Discontinued, F:Set Change, K:Q'ty Change
(C)Copy Rights YANMAR CO.,LTD and YANMAR AGRICULTURAL EQUIPMENT CO.,LTD.



NPC-4678 NPc-4678 6. RADIATOR(BODY)

Fig.6. RADIATOR(BODY) (M-RD18 (-
(C)= (F)=
REF. LEV. PARTS NO. DESCRIPTION QTY I
A (B (©) (O (E) ()

1 1 198162-00640  SUPPORT 2

2 1 198421-00640 COCK COMP.,2-WAY 1

4 2 129150-49080  COCK, DRAIN 1

6 3 119629-49080 GASKET 1

7 1 1C6900-01720  PIN R,RAD.SUPPORTING 1

8 1 1A7550-06000 RADIATOR 1

10 2 119254-44560  BRACKET, SUB. TANK 1

11 2 119254-44570 PROTECTOR, FRONT 1

12 2 119254-44580  RAIL, GUIDE 1

13 2 119254-44590  BRACKET 1

14 2 121250-44590  CLAMP 1

15 2 129107-44590  CAP, RADIATOR 1

16 2 129457-44600  NUT 8

17 2 121236-59080  PIPE,FUEL (D12XL400) 1

18 2 22137-060000  WASHER 6, POLISHED 1

19 2 22217-060000 SPRING WASHER 6 1

21 2 26557-060122 SCREW M 6X 12,PAN HD 4

22 2 26645-060122  WING BOLT M 6X12 1

22A 2 119254-44600 GASKET 4

23 1 1A7550-06200 CW-T,L 1

24 1 1A7550-06250 CW-T,U 1

25 1 1A7550-06290 HOSE 1

26 1 172010-07810  STICKER, WIRE 1

27 1 121468-44510  SUB-TANK ASSY 1

29 2 121450-44531  CAP 1

30 2 121468-44540  PLUG, SUB-TANK 1

31 2 124450-44560  CLAMP 1

32 2 121470-44581  GASKET 1

33 2 23065-070130  PIPE 7X 130 1

34 1 106990-44660  CLIP,HOSE 2

35 1 194464-48850  RUBBER 1

36 1 194464-48850  RUBBER 1

37 1 194680-51670  BAND 1

38 1 1C6281-52320  PIN 8,COME-OFF SNAP 3

39 1 119629-59910  JOINT, 3-WAY 1

40 1 22486-080240  PIN 8X 24 1

41 1 23000-035000 CLAMP 35 4

” 42 1 23080-012000 CLAMP 12 4

& 43 1 23080-012000  CLAMP 12 1

36 ’ | 44 1 23980-730250 HOSE 7.3X800 BRAIDED 1

‘ 45 1 23980-730270  HOSE, 7.3 X 270 1

1 46 1 26018-060202  BOLT M 6X 20 2

ENGINE 1 47 1 26018-080162 BOLT M 8X 16 1

@_41 2 : 48 1 29311-092000 GROMMET 8.5X2.0 4
\
\
5|
N i
N

N:Old *55 New, Q:0ld £ New, R:Old *S5 New, S:0ld 35, New, W:Add, Z:Discontinued, F:Set Change, K:Q'ty Change
(C)Copy Rights YANMAR CO.,LTD and YANMAR AGRICULTURAL EQUIPMENT CO.,LTD.



NPC-4678 Npc-4678 7. RADIATOR (PLATE, BAFFLE)

Fig.7. RADIATOR (PLATE, BAFFLE) (M-RD18 ©-
(C)= (F)=
REF. LEV. PARTS NO. DESCRIPTION QTY I
A (B (©) (O (E) ()
1 1  1C6900-01562  PLATE, 1
2 1 1C6900-01680 PLATE,RADIATR.BAFFLE 1
5 1 1C6900-01730  SEAL,BAFFLE PL.AL 1
6 1 1C6900-01740  SEAL,BAFFLE PL.AR 1
7 1 1C6900-01750  SEAL,BAFFLE PL.UPPER 2
8 1 1C6900-01760  SEAL,BAFFLE PL.INNER 2
9 1 1C6900-01770  SEAL,BAFFLE PL.LOWER 4
10 1 1C6900-01770  SEAL,BAFFLE PL.LOWER 4
11 1 1C6900-01780  SEAL,RELEASE LEVER 6
12 1 1A7550-06260 PLATE,BAFFLE,INNER L 1
13 1 1A7550-06270  PLATE,BAFFLE,INNER C 1
14 1 1A7550-06300  PLATE,BAFFLE EXTENT 1
15 1 1A7550-06310  PLATE,BAFFLE,INNER R 1
16 1 1A7550-06350 WEATHER STRIP 100 1
17 1 1A7550-06360 TRIM175 1
18 1 1A7510-10230  SEAL,RAD TOP 2
19 1 1C6720-35651 SCREW, GRIP 6X16 2
20 1  198448-60690  URETHANE, 120 2
21 1 198162-61370  SEAL E,LADIATOR 2
22 1 1A7260-61970 WEATHER-STRIP, B 1
23 1 1A7320-61980 TRIM, SHROUD 1
24 1 198133-62050  STRIP 450, WEATHER 1
25 1 26016-080162 BOLT M 8X 16 2
26 1 26016-080162 BOLT M 8X 16 2
27 1 26018-060162 BOLT M6X16 4

N:Old *55 New, Q:0ld £ New, R:Old *S5 New, S:0ld 35, New, W:Add, Z:Discontinued, F:Set Change, K:Q'ty Change
(C)Copy Rights YANMAR CO.,LTD and YANMAR AGRICULTURAL EQUIPMENT CO.,LTD.



NPC-4678 NPC-4678 8. BATTERY
Fig.8. BATTERY (=RD18 (0=
(C)= (F)=

REF. LEV. PARTS NO. DESCRIPTION QTY I
B) (©) O (B) ()

1C7010-06010 BATTER 46B24L
1A7550-07100 RUBBER, PLATE
1A7550-07110  CLAMP, BATTERY

1C6780-37180  FASTENER,CUSHION
194440-61741 ROD, BATTERY CLAMP
194630-64770 NUT 10

22137-060000  WASHER 6, POLISHED
26716-060002 NUT 6

—
AN NMNW[FRFPERD
=

o N[O AW N
P RRPRRPR(R PR

N:Old *55 New, Q:0ld £ New, R:Old *S5 New, S:0ld 35, New, W:Add, Z:Discontinued, F:Set Change, K:Q'ty Change
(C)Copy Rights YANMAR CO.,LTD and YANMAR AGRICULTURAL EQUIPMENT CO.,LTD.



NPC-4678 Nnpc-4678 9. WIRE HARNESS

N
BN

29621-150001 BAND, 150
29622-140001 BAND 140
29622-140001 BAND 140

NN
©

w
o

29622-140001 BAND 140
29622-140001 BAND 140
29622-140001 BAND 140

w w
N -

w
w

29622-140001 BAND 140
29622-140001 BAND 140
29622-140001 BAND 140

w W
[S N

w
(o)

29622-140001 BAND 140
29622-140001 BAND 140
29622-250001 BAND RF 250

w w
o ~

Fig.9. WIRE HARNESS (M-RD18 ©-
(C)= (F)=
REF. LEV. PARTS NO. DESCRIPTION QTY I
A (B (©) (O (E) ()
1 1 1C6560-06300 BOLT M8X16,EARTH 2
2 1 1C6560-06300 BOLT M8X16,EARTH 1
3 1 1C6560-06300 BOLT M8X16,EARTH 1
4 1 1A7550-08100 HARNESS CMP,F 1
6 2 119643-66900  DIODE 2
7 2 29420-050000 HUSE 4
8 2 29420-250000 HUSE 2
9 1 1A7550-08250  CABLE,BATTERY 1
11 2 1A7000-52820 SLOW BLOW FUSE60A 1
12 1 194990-22140  NUT W/WASHER 8 1
13 1 194990-22140  NUT W/WASHER 8 1
14 1 1A7720-51420  CABLE, BATTERY EARTH 1
15 1 198511-51450 CORD, EARTH 1
16 1 194180-51640 CLAMP, WIRE HARNESS 2
17 1 194680-51670  BAND 1
18 1  194680-51670  BAND 1
19 1  194464-51740  EDGE 40 3
20 1  198448-60690  URETHANE, 120 1
21 1 26013-100202  BOLT W/WASHER M10X20 1
22 1 26023-060202 SCREW M 6X 20 2
23 1 26106-100162  BOLT M10X 16 PLATED 1
24 1 29621-100000  BAND, 100 1
25 1 29621-100000  BAND, 100 1
26 1 29621-100000  BAND, 100 1
1 2
1 3
1 1
1 2
1 3
1 2
1 2
1 2
1 1
1 1
1 1
1 2
1 1

w
©

29622-250001 BAND RF 250

N:Old *55 New, Q:0ld £ New, R:Old *S5 New, S:0ld 35, New, W:Add, Z:Discontinued, F:Set Change, K:Q'ty Change
(C)Copy Rights YANMAR CO.,LTD and YANMAR AGRICULTURAL EQUIPMENT CO.,LTD.



NPC-4678 NPc-4678  10. SWITCHES & RELAYS

26023-040162 SCREW M 4X 16
26023-040162 SCREW M 4X 16

Fig.10. SWITCHES & RELAYS (M-RD18 ©-
(C)= (F)=
REF. LEV. PARTS NO. DESCRIPTION QTY I
A (B (©) (O (E) ()

1 1 1A7550-08300 PUSH SWITCH 1
2 1 1A7550-08300 PUSH SWITCH 1
3 1 1A7550-08400 TIMER,6SEC 1
4 1 1A7550-08811  HIGH NUT M6X15 2
5 1 194990-22120  NUT W/WASHER 5 1
6 1 1A7510-52110  NUT,SWITCH 2-M4 1
7 1 1A7510-52110  NUT,SWITCH 2-M4 1
8 1 194940-52110  SWITCH,STARTER 1
10 3 198360-52320  NUT,RING 1
11 3 198360-52330 WASHER 1
12 2 198360-52160 KEY COMPL. 1
13 1 198204-52410  SWITCH, SEAT 1
14 1 1P211A-71850 BUZZER (DC24VZ) 1
15 1 119660-77711 CURRENT LIMITER(15A) 1
16 1 119650-77910  RELAY, GROW 1
19 1 119650-77910  RELAY, GROW 1
22 1 119650-77910  RELAY, GROW 1
25 1 129211-77920  TIMER 1
26 1 1E6910-82500 RELAY CA-1A 1
27 1 1E6910-82500 RELAY CA-1A 1
28 1 22137-060000 WASHER 6, POLISHED 4
29 1 26013-060252 BOLT M 6X 25 2
30 1 26018-060162 BOLT M6X16 1
31 1 26018-060162  BOLT M6X16 2
32 1 26018-060162 BOLT M6X16 2
33 1 26018-060162 BOLT M6X16 2
34 1 26018-060162  BOLT M6X16 1
35 1 26018-060252 BOLT M 6X 25 2

1 2

1 2

1 1

26023-050252 SCREW M 5X 25

N:Old *55 New, Q:0ld £ New, R:Old *S5 New, S:0ld 35, New, W:Add, Z:Discontinued, F:Set Change, K:Q'ty Change
(C)Copy Rights YANMAR CO.,LTD and YANMAR AGRICULTURAL EQUIPMENT CO.,LTD.



NPC-4678 NPc-4678  11. LAMPS & METER

194310-61610 GROMMET 9

22117-040000 WASHER 4
22857-400120 SCREW 4X12
22857-600160 SCREW 6X16,TAPPING

Fig.11. LAMPS & METER (M-RD18 ©-
(C)= (F)=
REF. LEV. PARTS NO. DESCRIPTION QTY I
A (B (©) (O (E) ()

1 1 1C6740-08200 PLUG ASSY.,GUIDE 1
2 2 1C6740-08210 PLUG 4,GUIDE 1
3 2 1C6710-08220 SOCKET,GUIDE PLUG 1
4 1 1C6720-35500 HEAD LAMP 1
5 2 1C6710-08120 BULB 12V18W 2
6 2 1C6710-08130 SOCKET ASSY 2
7 1 1C6650-37480 SCREW M6X16, TAPPING 6
8 1 22137-060000 WASHER 6, POLISHED 2
9 1 26013-060252 BOLT M 6X 25 1
10 1 26018-060162 BOLT M6X16 3
11 1 1A6150-08270 CUSHION A,WR.HARNESS 2
12 1 1A7550-08500 METER 1
13 2 1A7550-08550 METER, COMBINATION 1
14 3 1C6460-36110 BULB 3.4W 5
15 3 1C6720-36270 LAMP 3W,SOCKET 1
16 2 1A7550-08600  VISOR CMP 1
17 3  1A7550-08610 VISOR 1
18 3  1C6740-36030 CAP,OIL FILLER 1
19 2  1C6460-36151 SCREW 4X16,PLASTICS 6
20 2 1C6740-36280  SWITCH,MONITOR 1
21 2  1C6740-36320 PACKING 1
22 1 1A7550-08640  LABEL,PANEL L 1
23 1 1A7550-08650 LABEL,PANEL R 1
24 1 1A7550-08700 PLATEC 1
25 1 1A7550-08710 SEAL 1
26 1 1A7550-08720 RUBBER,PLATE 1
27 1 1A7510-10220  SEAL,GRILLE B 1
28 1 1A6260-10610 RUBBER, RADIATOR 1
29 1 1B1496-22250 URETHANE, 2

1 1

1 5

1 5

1 2

1 2

22857-600250 SCREW, 6.0 X 25

N:Old *55 New, Q:0ld £ New, R:Old *S5 New, S:0ld 35, New, W:Add, Z:Discontinued, F:Set Change, K:Q'ty Change
(C)Copy Rights YANMAR CO.,LTD and YANMAR AGRICULTURAL EQUIPMENT CO.,LTD.



NPC-4678 NPc-4678 12, GEAR CASE(COUNTER)

Fig.12. GEAR CASE(COUNTER) (M-RD18 ©-
(C)= (F)=
REF. LEV. PARTS NO. DESCRIPTION QTY I
A (B (©) (O (E) ()
1 1  1C6660-11120  PIN 8X32,STRAIGHT 2
2 1 1A7550-11350 SHAFT,DRIVE (12) 1
3 1 1A7550-11450  SHAFT,JOINT (12) 1
4 1 22242-000360  CIRCLIP 36(S) 2
5 1 26013-080202 BOLT W/WASHER M8X20 3
6 1 1A7550-11150 HOUSING (12) 1
7 1 1A7550-11370 COVER,JOINT (12) 1
8 1 23414-160021  GASKET 16 2
9 1 23887-160002  PLUG 16,HEX. 2
10 1 24421-254708  SEAL TC25 47 08, OIL 2
11 1 26014-100252  BOLT 10X25 W/PLW+SPW 2
12 1 26016-100552  BOLT W/WASHER 10* 55 2
13 1 1A7550-11010  SHAFT 1
14 1 1A7550-11030 COLLAR 27X75 1
15 1 1A7550-11040  SHIM 36X46.5X0.1 3
16 1 1A7550-11050  SHIM 36X46.5X0.5 1
17 1 1A7550-11100  PINION 1
18 1 1A7550-11110 GEAR 1
19 1  1C6420-11690  SHIM 36X46.5X0.3 1
20 1 194855-25290  SLEEVE SI 202513 1
21 1 22242-000200 CIRCLIP 20 1
22 1 22242-000200 CIRCLIP 20 1
23 1 22252-000470  CIRCLIP 47(H) 1
24 1 22252-000470  CIRCLIP 47(H) 1
25 1 22550-050150 KEY, 5X 15 1
26 1 24101-062034  BALL BEARING 1
27 1 24101-062044  BALL BEARING #6204 1
28 1 24101-062044  BALL BEARING #6204 1
29 1 24104-062044  BALL BEARING 1
30 1 1A7550-11380 COVER AJOINT 1

ENGINE

N:Old *55 New, Q:0ld £ New, R:Old *S5 New, S:0ld 35, New, W:Add, Z:Discontinued, F:Set Change, K:Q'ty Change
(C)Copy Rights YANMAR CO.,LTD and YANMAR AGRICULTURAL EQUIPMENT CO.,LTD.



NPC-4678

Fig.13. PULEEY(TRAVELING)

NPc-4678  13. PULEEY(TRAVELING)
(A)=RD18 (D)=
(B)= (E)=
(C)= (F)=
REF. LEV. PARTS NO. DESCRIPTION QTY I R
A (B (©) (O (E) ()
1 1 1A7550-11550 V PULLEY100B (12) 1
2 1 22157-080000 WASHER 8 1
3 1 22217-080000 SPRING WASHER 8 1
4 1 22550-050150  KEY, 5X 15 1
5 1  26716-080002 NUTM8 1
6 1 25173-003301  V-BELT 1
7 1 1A7550-11820 ARM,TENSION 1
8 1 1A7550-11830  SP 35X272 1
9 1 1A7550-11900 ROLLER,TENSION 80(12 1
10 1 1C1120-17600 SPACER,60X74X2.3 1
11 1 22137-120000 WASHER 12,POLISHED 1
12 1 22217-120000  SPRING WASHER 12 1
13 1 22242-000600 CIRCLIP 60 1
14 1 26716-120002  NUT 12 1

N:Old *55 New, Q:0ld £ New, R:Old *S5 New, S:0ld 35, New, W:Add, Z:Discontinued, F:Set Change, K:Q'ty Change

(C)Copy Rights YANMAR CO.,LTD and YANMAR AGRICULTURAL EQUIPMENT CO.,LTD.



NPC-4678 NPc-4678  14. TRANSMISSION ACCESSORIES

N
N

26756-120002 LOCK NUT 12
1A7550-12610 SPROCKET 31  (12)
1A7550-12640  KEY 6.35X50.8

NN
H W

Fig.14. TRANSMISSION ACCESSORIES gg;;RDm ggj
(C)= (F)=
REF. LEV. PARTS NO. DESCRIPTION QTY I
A (B (©) (O (E) ()

1 1 1A7550-11520  PULLEY (12) 1
2 1  1A7550-11920 COLLAR 11X22X44 1
3 1 1A7550-12500  FAN 219 1
4 1  1A7550-12510 ROD RELEASE 1
5 1 1A7550-12540  PLATE NUT 2
6 1 1C7010-87350 WASHER, 10.5X27X4.5 1
7 1 22117-120000 WASHER 12 1
8 1 22137-060000 WASHER 6, POLISHED 1
9 1 22137-060000 WASHER 6, POLISHED 4
10 1 22137-100000 WASHER 10,POLISHED 3
11 1 22217-080000  SPRING WASHER 8 1
12 1 22217-100000  SPRING WASHER 10 5
13 1 22217-120000  SPRING WASHER 12 1
14 1 22292-000150  CIRCLIP S-15 1
15 1 22417-200120  PIN, 2.0 X 12 1
16 1 26013-060202 BOLT M 6X 20 4
17 1 26116-081302 BOLT M 8X130 PLATED 1
18 1 26116-100802  BOLT M10X 80 PLATED 3
19 1 26116-101302  BOLT M10X130 PLATED 2
20 1 26716-080002 NUTM8 1
21 1 26716-100002  NUT 10 1

1 1

1 2

1 2

1 4

N
ol

1A7550-12650  CIRCLIP 25

25

N:Old *55 New, Q:0ld £ New, R:Old *S5 New, S:0ld 35, New, W:Add, Z:Discontinued, F:Set Change, K:Q'ty Change
(C)Copy Rights YANMAR CO.,LTD and YANMAR AGRICULTURAL EQUIPMENT CO.,LTD.



NPC-4678

Fig.15. TANK(TRANSMISSION)

NPc-4678  15. TANK(TRANSMISSION)
(A)=RD18 (D)=
(B)= (E)=
(C)= (F)=
REF. LEV. PARTS NO. DESCRIPTION QTY I R
A (B (©) (O (E) ()
1 1 1A7550-13250 BRACKET 1
2 1 1A7550-13280 HOSE 1
3 1 1A7550-13310  TANK,OIL 1
4 1 195534-13450  PLUG 1
5 1  194630-15530  RUBBER, DUST 6
6 1 194990-22130  NUT W/WASHER 6 3
7 1 1C6690-74420 WASHER 3
8 1 23000-035000 CLAMP 35 2
9 1 24341-000180  O-RING 1A S-18.0 1
10 1 26018-080202 BOLT M 8X 20 2
11 1 29622-250001 BAND RF 250 1

N:Old *55 New, Q:0ld £ New, R:Old *S5 New, S:0ld 35, New, W:Add, Z:Discontinued, F:Set Change, K:Q'ty Change
(C)Copy Rights YANMAR CO.,LTD and YANMAR AGRICULTURAL EQUIPMENT CO.,LTD.



NPC-4678 NPc-4678  16. MOWER DRAIVE

Fig.16. MOWER DRAIVE (M-RD18 ©-
(C)= (F)=
REF. LEV. PARTS NO. DESCRIPTION QTY I
A (B (©) (O (E) ()
1 1 1A7550-15010 V PULLEY,128 (12) 1
2 1 1A7550-15020  SHAFT,PTO 1
3 1 1A7550-15050  PULLEY,105-50 (12) 1
4 1 1A7550-15400 RETAINER CMP,BELT 1
5 1 1A7550-15460  PLATE NUT A 1
6 1 1A7550-15600 GUIDE,BELT CMP 1
7 1 1A1040-43900 SPRING WASHER 1
8 1 22242-000250  CIRCLIP 25S 1
9 1 22252-000470  CIRCLIP 47(H) 1
10 1 22550-050200 KEY, 5X 20 1
11 1 24104-060054  BALL BEARING 1
12 1 24104-062044  BALL BEARING 1
13 1 26013-080202 BOLT W/WASHER M8X20 1
14 1 26013-080252 BOLT M 8X 25 2
15 1 26013-080252 BOLT M 8X 25 6
16 1 26018-080202 BOLT M 8X 20 2
17 1 1A7550-15150  V-BELT LB31.5AG8 2

N:Old *55 New, Q:0ld £ New, R:Old *S5 New, S:0ld 35, New, W:Add, Z:Discontinued, F:Set Change, K:Q'ty Change
(C)Copy Rights YANMAR CO.,LTD and YANMAR AGRICULTURAL EQUIPMENT CO.,LTD.



NPC-4678 NPC-4678  17. TENSION(PTO)

Fig.17. TENSION(PTO) (M-RD18 ©-
(C)= (F)=
REF. LEV. PARTS NO. DESCRIPTION QTY I
A (B (©) (O (E) ()

1 1 1A7550-15300 ARM,TENSION(12) 1
2 1 1A7550-15330  LINK A 1
3 1 1A7550-15340 LINK B CMP 1
4 1 1A7550-15370  STUD BOLT 1
5 1 1A7550-15390  SPRING,RETURN 1
6 1 1A7550-15450  PULLEY,TENSION 80(12 1
7 1 194990-22060  NUT, M10 1
8 1 1E6740-42060 COLLAR 17X25X 9 1
9 1 194450-45550  WASHER 1
10 1 1E8540-47950 COLLAR 10.4X15X6 1
11 1 22137-100000 WASHER 10,POLISHED 2
12 1 22137-120000  WASHER 12,POLISHED 1
13 1 22217-140000  SPRING WASHER 14 1
14 1 22242-000140 CIRCLIP 14 1
15 1 22252-000400  CIRCLIP 40(H) 1
16 1 22272-000150  CIRCLIP E-15 1
17 1 22417-250250  COTTER PIN 2.5X25 2
18 1 22417-250250  COTTER PIN 2.5X25 1
19 1 24104-062034  BALL BEARING 2

1 1

26736-140002 NUT M14

N:Old *55 New, Q:0ld £ New, R:Old *S5 New, S:0ld 35, New, W:Add, Z:Discontinued, F:Set Change, K:Q'ty Change
(C)Copy Rights YANMAR CO.,LTD and YANMAR AGRICULTURAL EQUIPMENT CO.,LTD.



NPC-4678 npc-4678  18. JOINT(MOWER)
Fig.18. JOINT(MOWER) (A)=RD18 (D)=

(B)= (E)=
(C)= (F)=
REF. LEV. PARTS NO. DESCRIPTION QTY I R
B) (©) O (B) ()

1A7550-15210  DRIVE SHAFT CMP
1A7550-15220  YOKE CMP
1A7550-15230  YOKE

1A7550-15240  SHAFT YOKE
1A7550-15250  SLEEVE YOKE
1A7550-15260  JOURNAL KIT
1C6281-52310  PIN 6,COME-OFF SNAP
22487-060400 PIN, 6 X 40

—
P R(NRPERR PR
=

00 N[O U WNBRF
P RPINNNINDNPRE

N:Old *55 New, Q:0ld £ New, R:Old *S5 New, S:0ld 35, New, W:Add, Z:Discontinued, F:Set Change, K:Q'ty Change
(C)Copy Rights YANMAR CO.,LTD and YANMAR AGRICULTURAL EQUIPMENT CO.,LTD.



NPC-4678 NPC-4678  19. FRONT AXLE

Fig.19. FRONT AXLE (M-RD18 ©-
(C)= (F)=
REF. LEV. PARTS NO. DESCRIPTION QTY I
A (B (©) (O (E) ()
1 1 1A7550-21350 CAP, WHEEL (14) 2
2 1 1A7550-21400  BUSH 24.1X37X59 1
3 1 1A7550-21450 COLLAR 17.3X3.5X59 2
4 1 1A7550-21500  AXLE CMP, FRONT 1
5 2 1A7550-21150 AXLE A CMP,FRONT(12) 1
6 3 1A6150-21290  BUSH 25X28X30 4
7 2 1A7550-21200  KING-PIN L CMP 1
8 2 1A7550-21250  KING-PIN R CMP 1
9 2 1A7550-21300 KNUCKLE ARM CMP (12) 1
10 2 1E6150-73410 WASHER 12X33X4.5 1
11 2 22512-070300 KEY 7X 30 1
12 2 24761-010000  NIPPLE M6F, GREASE 3
13 2 26013-080452 BOLT M 8X 45 1
14 2 26013-120252  BOLT M12X 25 1
15 2 26716-080002 NUT M8 1
16 1 22217-100000  SPRING WASHER 10 2
17 1 22217-240000  SPRING WASHER 24 1
18 1  26013-120252  BOLT M12X 25 1
19 1 26013-120252  BOLT M12X 25 1
20 1 26116-100852  BOLT M10X 85 PLATED 2
21 1 26152-241002  BOLT 1
22 1 26716-100002  NUT 10 2
23 1 26776-240002 LOCK NUT M24 PLATED 1

N:Old *55 New, Q:0ld £ New, R:Old *S5 New, S:0ld 35, New, W:Add, Z:Discontinued, F:Set Change, K:Q'ty Change
(C)Copy Rights YANMAR CO.,LTD and YANMAR AGRICULTURAL EQUIPMENT CO.,LTD.



NPC-4678

Fig.20. REAR AXLE

NpPc-4678  20. REAR AXLE
(A)=RD18 (D)=
(B)= (E)=
(C)= (F)=
REF. LEV. PARTS NO. DESCRIPTION QTY I R
A (B (©) (O (E) ()
1 1 1A7550-22100  SHAFT (12) 2
2 1 1A7550-22150 SPROCKET (12) 2
3 1 22217-140000  SPRING WASHER 14 8
4 1 22242-000300 CIRCLIP 30 2
5 1 22252-000720 CIRCLIP 72 2
6 1 22550-070500 KEY, 7 X 50 2
7 1 24104-060094  BALL BEARING 2
8 1 24104-062074  BALL BEARING 2
9 1 26156-140352  BOLT M14X 35 PLATED 8

N:Old *55 New, Q:0ld £ New, R:Old *S5 New, S:0ld 35, New, W:Add, Z:Discontinued, F:Set Change, K:Q'ty Change

(C)Copy Rights YANMAR CO.,LTD and YANMAR AGRICULTURAL EQUIPMENT CO.,LTD.



NPC-4678 Npc-4678  21. CHAIN TENSION(TRAVEL)

Fig.21. CHAIN TENSION(TRAVEL) (M-RD18 ©-
(C)= (F)=
REF. LEV. PARTS NO. DESCRIPTION QTY I
A (B (©) (O (E) ()

1 1 1A7550-22510 CHAIN 74 2
2 1 1A7550-22610 SPROCKET 10 2
3 1 1A7550-22620 COLLAR 22X11 2
4 1 22137-120000 WASHER 12,POLISHED 2
5 1 22217-120000  SPRING WASHER 12 2
6 1 22252-000280 CIRCLIP 28 2
7 1 24104-060014  BALL BEARING 6001UU 2
8 1 26116-120452  BOLT M12X 45 PLATED 2
9 1 26716-120002  NUT 12 2

N:Old *55 New, Q:0ld £ New, R:Old *S5 New, S:0ld 35, New, W:Add, Z:Discontinued, F:Set Change, K:Q'ty Change
(C)Copy Rights YANMAR CO.,LTD and YANMAR AGRICULTURAL EQUIPMENT CO.,LTD.



NPC-4678 NpPc-4678 22. WHEELS

; A)=RD18 D)=
Fig.22. WHEELS (- 0=
(C)= (F)=
REF. LEV. PARTS NO. DESCRIPTION QTY I
A (B (©) (O (E) ()
1 1 1A6150-23000 WHEEL KIT,FRONT TIRE 2
2 2 1A6150-23010  TIRE 16X6.50-8 COMP. 2
3 3 1A6150-23020  TIRE 16X6.50-8 2
4 3 194190-34730 HOUSING,CORE 2
5 2 1A6150-23030 WHEEL 5.375IX8DC 2
6 1 24104-062054  BALL BEARING 4
7 1 1A6150-23250 WHEEL KIT,REAR TIRE 2
8 2 1A6150-23260  TIRE 23X10.5-12 CMP. 2
9 3 1A6150-23270  TIRE 23X10.5-12 2
10 3 194190-34730  HOUSING,CORE 2
11 2 1A6150-23280 WHEEL 7JA-12WDC 2

N:Old *55 New, Q:0ld £ New, R:Old *S5 New, S:0ld 35, New, W:Add, Z:Discontinued, F:Set Change, K:Q'ty Change
(C)Copy Rights YANMAR CO.,LTD and YANMAR AGRICULTURAL EQUIPMENT CO.,LTD.



NPC-4678 NPcC-4678  23. STEERING

w
o

26018-060162 BOLT M6X16

Fig.23. STEERING (M-RD18 ©-
(C)= (F)=
REF. LEV. PARTS NO. DESCRIPTION QTY I
A (B (©) (O (E) ()

1 1 1C6560-16400  LINER 17X27X1 1
2 1 194990-22050  NUT W/WASHER 8 4
3 1 1A7550-25100 COLUMN LOWER 1
4 1 1A7550-25110  SHAFT,WHEEL CMP 1
5 1 1A7550-25170  SHAFT,WHEEL UPPER 1
6 1 1A7550-25300 COLUMN,UPPER 1
7 1 1A7550-25510 COVER,COLUMN 1
8 1 1A7550-25550 RUBBER,PLATE 1
9 1 198212-25930  WASHER 30*36*2 2
10 1 1C6780-35910  GRIP 50X20 1
11 1 1C6900-36200  STAY,VISOR REAR 1
12 1 1C6900-42280  JOINT ASSY.,STEERING 1
13 1 1C6560-42290  PIN,STRGHT.FIRM SET 2
14 1 1C6560-42350 BUSH,SHAFT 1
15 1 1C6560-42360 BUSH,COLUMN 1
16 1 1C6140-42380 BOLT,FULCRUM 2
17 1 1C6140-42471 BUSH,COLUMN LOWER 2
18 1 1C7100-42530 BUSH, SHAFT 1
19 1 1C6720-42601 LEVER, TILT 1
20 1 1C6560-42650 SPRING,TILT LEVER 1
21 1 1E8150-62700 WASHER 3.5X15X1 2
22 1 1C6360-65700 SNAP PIN 10 1
23 1 22137-100000 WASHER 10,POLISHED 1
24 1 22242-000170  CIRCLIP 17 1
25 1 22252-000380 CIRCLIP 38 2
26 1 22292-000280 CIRCLIP S-28 2
27 1 22487-100700  PIN 10X 70 1
28 1 22697-320321  RIVET, 3.2 X 3.2 2
29 1 23061-180060 HOSE 18*60 1

1 2

1 3

w
-

26023-060122 SCREW M 6X 12

N:Old *55 New, Q:0ld £ New, R:Old *S5 New, S:0ld 35, New, W:Add, Z:Discontinued, F:Set Change, K:Q'ty Change
(C)Copy Rights YANMAR CO.,LTD and YANMAR AGRICULTURAL EQUIPMENT CO.,LTD.



NPC-4678 NPc-4678 24, GEAR(STEERING)

Fig.24. GEAR(STEERING) (M-RD18 ©-
(C)= (F)=
REF. LEV. PARTS NO. DESCRIPTION QTY I
A (B (©) (O (E) ()
1 1  1A6750-15350 GEAR, STEERING 7T 1
2 1 1A6750-16250  SHAFT, ST STOPPER 1
3 1 1A7550-25200 GEAR ASSY, STEERING 1
4 1 1A6750-42000 BASE ASSY, STEERING 1
5 2 1A6750-42010  BASE, STEERING 1
6 2 22351-040010  SPRING PIN 4X10 2
7 2 24550-015100  BUSH 15X10 2
8 2 24550-020100 BUSH 2
9 1 1C6980-42170 WASHER, 6X30X4.5 1
10 1 22137-140000 WASHER 14,POLISHED 2
11 1 22157-100000 WASHER 10 1
12 1 22242-000150  CIRCLIP 15 1
13 1 24311-000150  O-RING 1A P-15.0 2
14 1 24311-000200  O-RING 1A P-20.0 2
15 1 26016-060162 BOLT M 6X 16 1
16 1 26016-080352 BOLT M 8X 35 2
17 1 26016-100162 BOLT M10X 16 1

N:Old *55 New, Q:0ld £ New, R:Old *S5 New, S:0ld 35, New, W:Add, Z:Discontinued, F:Set Change, K:Q'ty Change
(C)Copy Rights YANMAR CO.,LTD and YANMAR AGRICULTURAL EQUIPMENT CO.,LTD.



NPC-4678

Fig.25. FRONT LINK

NPC-4678 25, FRONT LINK
(A)=RD18 (D)=
(B)= (E)=
(C)= (F)=
REF. LEV. PARTS NO. DESCRIPTION QTY I R
A (B (©) (O (E) ()
1 1 194215-12340  NUT M10 2
2 1 1A7550-26040  TIE ROD CMP 1
3 2  1A7550-26050  TIE ROD 12X558 1
4 2 1C6980-42310  BALL,LINK 1
5 2 1C6980-42320  BALL, LINK RBL12DL 1
6 2 1C6980-42330  NUT M12X1.25 1
7 2 26776-120002 LOCK NUT M12 PLATED 1
8 1 1A7550-26100 DRUG-ROD CMP (12) 1
9 1  1E8232-51020 COLLAR 12.5X30X4.5 1
10 1 22137-100000 WASHER 10,POLISHED 2
11 1 22217-120000  SPRING WASHER 12 2
12 1 22417-250250  COTTER PIN 2.5X25 2
13 1 26736-120002  NUT M12 2

N:Old *55 New, Q:0ld £ New, R:Old *S5 New, S:0ld 35, New, W:Add, Z:Discontinued, F:Set Change, K:Q'ty Change

(C)Copy Rights YANMAR CO.,LTD and YANMAR AGRICULTURAL EQUIPMENT CO.,LTD.



NPC-4678

Fig.26. TRANSAXLE KIT

INNER PARTS ARE SHOWN IN
Fig 27, 28,29, 30, 31, 32, 33, 34

NPC-4678 26. TRANSAXLE KIT

(A)=RD18 (D)=
(B)= (E)=
(C)= (F)=

REF. LEV. PARTS NO. DESCRIPTION QTY I R
A (B (©) (O (E) ()

1 1 7A6370-24100 TRANSAXLE KIT 1

N:Old *55 New, Q:0ld £ New, R:Old *S5 New, S:0ld 35, New, W:Add, Z:Discontinued, F:Set Change, K:Q'ty Change

(C)Copy Rights YANMAR CO.,LTD and YANMAR AGRICULTURAL EQUIPMENT CO.,LTD.



NPC-4678 NPc-4678 27. TRANSAXLE CASE

Fig.27. TRANSAXLE CASE (M-RD18 ©-
(C)= (F)=
REF. LEV. PARTS NO. DESCRIPTION QTY I
B) (©) O (B) ()

1A6370-24100 HOUSING ASSY, UPPER
24550-028150 BUSH 28X15
1A6370-24130  HOUSING ASSY, LOWER

o PE—s

@ 16 —16
11 B Shcar S

26476-080452  TAPPING SCREW 8* 45
1A6320-24300 CAP(M20B

© 00 N O WNRE

(A)

1 1

2 1

1 1

2 2

1 1

12 1 1A6370-24310  PIPE, 13X11.3 2

1 19215424310  BOLT, M8X75 2

1  1A6320-24320 FILTER(25 1

1  192163-24350 MAGNET ASSY 1

10 1 1A6370-24460  FITTING 1

11 1 192167-25260  SEAL 1

12 1 192167-34140  BEARING, 2

13 1  192167-34250  SEAL, 25.4X47X8 2

@- 14 1 22190-100000 SEAL WASHER 10(BOLT) 2
15 1 22252-000470  CIRCLIP 47(H) 3

16 1 24311000180 O-RING 1A P-18.0 2

17 1 26106-100122 BOLT M10X 12 PLATED 2

) 18 1 26476-080252  BOLT M8X 25 1
‘L// 19 1  26476-080302 BOLT M 8X 30 16
20 1 26476-080452 TAPPING SCREW 8* 45 1

21 1  1A6370-24500 CASE ASSY, CENTER 1

27 1 10216824760  PIN, 3X9.8 1

28 1 22312:080140  PIN 8X14,STRAIGHT 2

29 1  26106-100752  BOLT M10X 75 PLATED 3

30 1 1A6370-24380  CAP, M40 1

31 1 1A6370-26450 FILTER 1

32 1 24351-020400 PACKING, 2040 1

34 1 19485524020  SEALANT, TUBE 1

N:Old *55 New, Q:0ld £ New, R:Old *S5 New, S:0ld 35, New, W:Add, Z:Discontinued, F:Set Change, K:Q'ty Change
(C)Copy Rights YANMAR CO.,LTD and YANMAR AGRICULTURAL EQUIPMENT CO.,LTD.



NPC-4678 NPc-4678  28. TRANSAXLE(PUMP SHAFT)

Fig.28. TRANSAXLE(PUMP SHAFT) (M-RD18 (-
(C)= (F)=
REF. LEV. PARTS NO. DESCRIPTION QTY I
10— A (B (©) (O (E) ()
1 1 187Q01-25010 CYLINDER BLOCK CMP 1
1 9 1 1A6370-25261  SHAFT, PUMP 1
S 10 1  192167-25310  CIRCLIP,17 2
10 11 1 24101-063034  BALL BEARING 1
9

N:Old *55 New, Q:0ld £ New, R:Old *S5 New, S:0ld 35, New, W:Add, Z:Discontinued, F:Set Change, K:Q'ty Change
(C)Copy Rights YANMAR CO.,LTD and YANMAR AGRICULTURAL EQUIPMENT CO.,LTD.



NPC-4678

Fig.29. TRANSAXLE(MOTOR SHAFT)

12

NPC-4678  29. TRANSAXLE(MOTOR SHAFT)
(A)=RD18 (D)=
(B)= (E)=
(C)= (F)=
REF. LEV. PARTS NO. DESCRIPTION QTY I R
A (B (©) (O (E) ()
1 1 1A6370-24210 HOUSING 1
2 1 192167-24240  BEARING, 51207 1
3 1 1870Q01-25010 CYLINDER BLOCK CMP 1
11 1  1A6370-25230 WASHER, 18X31X1 1
12 1 1A6370-25270  SHAFT, MOTOR 1
13 1 1A6370-25330  BEARING, BALL 1
14 1 1A6370-25370  CIRCLIP, C20 1
15 1 1A6370-25400 GEAR, MOTOR 1
16 1 192154-85310  CIRCLIP, E15 1

N:Old *55 New, Q:0ld £ New, R:Old *S5 New, S:0ld 35, New, W:Add, Z:Discontinued, F:Set Change, K:Q'ty Change

(C)Copy Rights YANMAR CO.,LTD and YANMAR AGRICULTURAL EQUIPMENT CO.,LTD.



NPC-4678

Fig.30. TRANSAXLE(PUMP & CHANGE)

1A6370-27101
192167-27141

PLATE ASSY, SWASH
BEARING ASSY

NPc-4678  30. TRANSAXLE(PUMP & CHANGE)
(A)=RD18 (D)=
(B)= (E)=
(C)= (F)=
REF. LEV. PARTS NO. DESCRIPTION QTY I R
B) (©) O (B) ()
1 192167-26080  PIN, 3.2X21
2 192167-26200 CONNECTOR
3 1A6370-26390  CASE ASSY, PUMP SUB
4 192167-26250  VALVE ASSY
8 192167-26300  VALVE ASSY, CHARGE
12 1A6370-26350  CHECK ASSY, 3RD
17 1A6370-26480  O-RING
19 194850-49290  PACKING 6-1
20 26106-080452  BOLT M 8X 45 PLATED
198167-24530  WASHER

192154-27281
1A6370-27510
1A6320-29510

SPRING
SPRING, CENTERING
SHAFT, BY-PASS

1A6370-29530
192168-29570
22351-030020

LEVER, BY-PASS
CIRCLIP, 10
SPRING PIN 3X20

N
=
RlRrRPRRRPRRRRRRERRPRLRRERNMNNMNNRRR

24311-240100

O-RING 1A P-10A

NjPpRrRPRRPRNONNRRRR NPT

N:Old *55 New, Q:0ld £ New, R:Old *S5 New, S:0ld 35, New, W:Add, Z:Discontinued, F:Set Change, K:Q'ty Change

(C)Copy Rights YANMAR CO.,LTD and YANMAR AGRICULTURAL EQUIPMENT CO.,LTD.



NPC-4678

Fig.31. TRANSAXLE(SHOCK ABSORBER)

NPc-4678  31. TRANSAXLE(SHOCK ABSORBER)

(A)=RD18 (D)=
(B)= (E)=
(C)= (F)=
REF. LEV. PARTS NO. DESCRIPTION QTY I R
A (B (©) (O (E) ()
1 1 1A6370-29610 ABSORBER, SHOCK 1
2 1 1A6370-29630  STAY, SHOCK ABSORBER 1
3 1 1A6370-29640  PIN, SHOCK ABSORBER 1
4 1 1A6370-29660 LEVER, CONTROL 1
5 1 1A6370-29670  CIRCLIP, 8 2
6 1 1A6370-29680 COLLAR, 8X12.7 1
7 1 1A6370-29800 BOLT 1
8 1 22117-080000 WASHER 8 1
9 1 22217-100000  SPRING WASHER 10 1
10 1 22351-035050  SPRING PIN 3.5X50 1
11 1 22351-060050  SPRING PIN 6X50 1
12 1 26476-080252  BOLT M8X 25 2

N:Old *55 New, Q:0ld £ New, R:Old *S5 New, S:0ld 35, New, W:Add, Z:Discontinued, F:Set Change, K:Q'ty Change

(C)Copy Rights YANMAR CO.,LTD and YANMAR AGRICULTURAL EQUIPMENT CO.,LTD.



NPC-4678 NPc-4678  32. TRANSAXLE(COVER, SIDE)

Fig.32. TRANSAXLE(COVER, SIDE) (M-RD18 ©-
(C)= (F)=
REF. LEV. PARTS NO. DESCRIPTION QTY I R
A (B (©) (O (E) ()

1 1 1A6370-24201 COVER SET, SIDE R 1
2 2 24311-000140  O-RING 1A P-14.0 2
3 2 24311-000280  O-RING 1A P-28.0 2
4 2 24550-028150  BUSH 28X15 1
5 2 26106-080352  BOLT M 8X 35 PLATED 6
6 1 1A6370-29700 FULCRUM 1
.@ 7 1 22137-120000 WASHER 12,POLISHED 1
N 8 1 22312-080160 PARALLEL PIN 8X 16 2
9 1 26106-080252  BOLT M 8X 25 PLATED 1
10 10 1 26776-120002 LOCK NUT M12 PLATED 1

N:Old *55 New, Q:0ld £ New, R:Old *S5 New, S:0ld 35, New, W:Add, Z:Discontinued, F:Set Change, K:Q'ty Change
(C)Copy Rights YANMAR CO.,LTD and YANMAR AGRICULTURAL EQUIPMENT CO.,LTD.



NPC-4678

Fig.33. TRANSAXLE(GEAR & SHAFT)

7

NPc-4678  33. TRANSAXLE(GEAR & SHAFT)
(A)=RD18 (D)=
(B)= (E)=
(C)= (F)=
REF. LEV. PARTS NO. DESCRIPTION QTY I R
A (B (©) (O (E) ()
1 1 1A6370-31570 GEARKIT, DIFF. 1
5 1 1A6370-33551  GEAR, FINAL P/M 1
6 1 1A6370-33420  SHAFT, FINAL PINION 1
7 1 192167-33421  BEARING, 6203SH2 1
8 1 1A6370-33451 GEAR, REDUCTION 1
9 1 1A6370-33470 BUSH, 15 1
10 1 1A6370-34120  SHAFT, AXLE L 1
11 1  192167-34160  CIRCLIP, 23 2
12 1 1A6370-34200  SHAFT, AXLER 1
13 1 1A6370-34230 COLLAR 1
14 1 192167-34240  BUSH, 25.4 2
15 1 1A6320-34290 THRUST WASHER 2

N:Old *55 New, Q:0ld £ New, R:Old *S5 New, S:0ld 35, New, W:Add, Z:Discontinued, F:Set Change, K:Q'ty Change
(C)Copy Rights YANMAR CO.,LTD and YANMAR AGRICULTURAL EQUIPMENT CO.,LTD.



NPC-4678 NPc-4678  34. TRANSAXLE(BRAKE)
Fig.34. TRANSAXLE(BRAKE) (M-RD18 ©-
(C)= (F)=
REF. LEV. PARTS NO. DESCRIPTION QTY I R
A (B (©) (O (E) ()
1 1  1A6370-36100 BRAKEKIT 1
10 2 24321-000350 O-RING 1A G-35.0 1
11 1 1A6370-36251  ARM, BRAKE 1
12 1 1A6370-36361 SPRING, RETURN 1
13 1 22351-060040  SPRING PIN 6X40 1
14 1 24421-173007  SEAL TC17 3007, OIL 1
15 1 26106-080252 BOLT M 8X 25 PLATED 2

N:Old *55 New, Q:0ld £ New, R:Old *S5 New, S:0ld 35, New, W:Add, Z:Discontinued, F:Set Change, K:Q'ty Change

(C)Copy Rights YANMAR CO.,LTD and YANMAR AGRICULTURAL EQUIPMENT CO.,LTD.



NPC-4678

Fig.35. CHASSIS FRAME

NpPc-4678  35. CHASSIS FRAME
(A)=RD18 (D)=
(B)= (E)=
(C)= (F)=
REF. LEV. PARTS NO. DESCRIPTION QTY I R
A (B (©) (O (E) ()

1 1 1A7450-04650 RUBBER,TANK CUSHION 1

2 1 1A6240-10380 RUBBER, 90 1

3 1 1A7550-31790 L PLATE 1

4 1 1A7550-31900  RUBBER 6X25X275 2

5 1 1A7550-31920 RUBBER 6X18X125 2

6 1 1A7550-32160 RUBBER,110 1

7 1 1A7550-32160 RUBBER,110 2

8 1 1A7550-32200 CHASSIS (M CMP 1

8B 3 24550-018100  BUSH 18X10 2

9 1 105340-44220 PLUG 1

10 1 198448-61480 TRIM 35 1

11 1 1E8945-62320 GROMMET 36 1

12 1 198163-65220  PLATE,RUBBER A 1

13 1 198163-65260 PLATE,RUBBER E 1

14 1 198463-87070  TRIM, 25 1

15 1 198463-87070  TRIM, 25 1

16 1 22137-060000 WASHER 6, POLISHED 2

17 1 1A7550-32280 SCREW, 6.0 X 12 2

18 1 198448-61480  TRIM, 35 1

19 1 195616-24930  TRIM 1

20 1 195616-24930 TRIM 1

N:Old *55 New, Q:0ld £ New, R:Old *S5 New, S:0ld 35, New, W:Add, Z:Discontinued, F:Set Change, K:Q'ty Change

(C)Copy Rights YANMAR CO.,LTD and YANMAR AGRICULTURAL EQUIPMENT CO.,LTD.



NPC-4678 NPc-4678  36. FRAME, REAR
Fig.36. FRAME, REAR (A)=RD18 (D)=

(B)= (E)=
(C)= (F)=

REF. LEV. PARTS NO. DESCRIPTION QTY I R

B) (©) O (B) ()

1A7550-32000 FLAME REAR CMP (12)
1A7550-35800 PIPE 12)
1A6211-61820 RUBBER, 200
1A7550-75400  SPRING 0.6X55
1E8511-75560  SEAL 20X25X190
22137-060000  WASHER 6, POLISHED
1A7550-32280 SCREW, 6.0 X 12

~Njo anslwN e
N
—
NN R W R R
=

\‘\
o U
@D-19

-30

N:Old *55 New, Q:0ld £ New, R:Old *S5 New, S:0ld 35, New, W:Add, Z:Discontinued, F:Set Change, K:Q'ty Change
(C)Copy Rights YANMAR CO.,LTD and YANMAR AGRICULTURAL EQUIPMENT CO.,LTD.



NPC-4678 NpPc-4678  37. CHASSIS COVER

Fig.37. CHASSIS COVER (M-RD18 ©-
(C)= (F)=
REF. LEV. PARTS NO. DESCRIPTION QTY I
A (B (©) (O (E) ()
1 1 194990-22050  NUT W/WASHER 8 4
2 1 1A7550-32090 COVERL 1
3 1 1A7550-32110 COVERR 1
4 1 1A7550-32500 COVER L CMP 1
5 1  1A7550-32520 COVER R CMP 1
6 1 1A7550-32530 GROMMETS 20A 2
7 1  1A7550-32550 RUBBER 35X240X1 2
8 1 1A7550-32560  PLATE 22X120X3 2
9 1 1A7550-32610  PLATE 45X66X1.6 1
10 1 1A7550-32620 PLATE,RUBBER 1
11 1 1A7550-32630 COVER,CHAIN 1
12 1 1A7550-32700 COVERL 1
13 1 1A7550-32710 COVERR 1
14 1 1A7550-32750 COVER 1
15 1 1C6780-37180 FASTENER,CUSHION 4
16 1 1E6910-83500 GROMMET 30 W/FILM 1
17 1 22137-060000 WASHER 6, POLISHED 4
18 1 22137-060000 WASHER 6, POLISHED 12
19 1 22137-100000 WASHER 10,POLISHED 2
20 1 22157-060000 WASHER 6 8
21 1 22217-060000  SPRING WASHER 6 2
22 1 22217-080000  SPRING WASHER 8 2
23 1 1A7550-32280 SCREW, 6.0 X 12 12
24 1 26013-060122 BOLT M 6X 12 4
25 1 26013-060162 BOLT M 6X 16 4
26 1 26013-060162 BOLT M 6X 16 4
27 1 26013-060162 BOLT M 6X 16 2
28 1 26013-060162 BOLT M 6X 16 2
29 1 26013-080162 BOLT W/WASHER M8X16 6
30 1  26013-100452  BOLT M10X 45 2
31 1 26589-060122 SCREW 6* 12 2
32 1 26817-080002 CASTLE NUT M 8 2

e
-

N:Old *55 New, Q:0ld £ New, R:Old *S5 New, S:0ld 35, New, W:Add, Z:Discontinued, F:Set Change, K:Q'ty Change
(C)Copy Rights YANMAR CO.,LTD and YANMAR AGRICULTURAL EQUIPMENT CO.,LTD.



NPC-4678 NPc-4678  38. LIFT LINK(REAR)

Fig.38. LIFT LINK(REAR) g;;zRDlg gz
(C)= (F)=
REF. LEV. PARTSNO. DESCRIPTION QTY I
B () O ((E) ¢
1 1A7550-35010  LINK,CENTER  (12)
2 1A7550-35200  LINK B
3 1A7550-35300  LINK C L
4 1A7550-35350  LINK CR
5 1A7550-35450  SPLING 24.5X230
6 1A7550-35500  PIN,REAR L
03 7 1A7550-35550  BOSS 17X12.1X53
,/@ 8 1A7550-35560  COLLAR 21.7X2.3X24
& 9 1A7550-35570  COLLAR 25X17X2
s 10 1A7550-35600  PIN,REAR R
g 1 1E6650-63400  COLLAR 20.2X27.2X3M
—S 1 12 22117-120000  WASHER 12
22117-140000  WASHER 14

=
~

22137-120000  WASHER 12,POLISHED
22137-120000  WASHER 12,POLISHED

=
ol

R

22242-000170 CIRCLIP 17
22242-000200 CIRCLIP 20
22351-030016 SPRING PIN 3X16

=
(o]

]
o ~

22417-250250 COTTER PIN 2.5X25
22417-250250 COTTER PIN 2.5X25
22417-250250 COTTER PIN 2.5X25

NN
P O ©

22417-250320 COTTER PIN 2.5X 32
22487-120300 PIN 12X 30
26013-120252 BOLT M12X 25

N
N

NN
H W

-
@

PR RrRrPPRrPRPRRPRPRPERRPRPRRIPRPREIRPPRRRRPR

PlonrrFNONNRENIRPNMRBENRINNNR PR N RE

26013-120302 BOLT W/WASHER M12X30

N
ol

N:Old *55 New, Q:0ld £ New, R:Old *S5 New, S:0ld 35, New, W:Add, Z:Discontinued, F:Set Change, K:Q'ty Change
(C)Copy Rights YANMAR CO.,LTD and YANMAR AGRICULTURAL EQUIPMENT CO.,LTD.



NPC-4678 Npc-4678  39. LIFT LINK(FRONT)
Fig.39. LIFT LINK(FRONT) (M-RD18 (-
(€= (F=

REF. LEV. PARTS NO. DESCRIPTION QTY I
B) (©) O (B) ()

1A6150-35050  U-FITTINGS
1A7550-35700  HITCH,FRONT CMP
1A7550-35750 HOOK,FRONT HITCH

1E8060-67750  GRIP,CONTROL LVR.BLK
1T3660-87230  SPRING 14X42
22117-120000  WASHER 12

22351-040020 SPRING PIN 4X20
22372-120000 SNAP PIN 12
26776-180002 NUT M18,LOCK

© o ~NoOUA|wN R

PR PR(RPRRPR|(R PR
—

NN ANNEIN RN

N:Old *55 New, Q:0ld £ New, R:Old *S5 New, S:0ld 35, New, W:Add, Z:Discontinued, F:Set Change, K:Q'ty Change
(C)Copy Rights YANMAR CO.,LTD and YANMAR AGRICULTURAL EQUIPMENT CO.,LTD.



NPC-4678 NpPc-4678  40. TOP PLATE & UNDER PLATE

w
o

26116-100252 BOLT M10X 25 PLATED

w
-

26116-140702 BOLT M14X 70 PLATED
26716-080002 NUT M 8
26716-100002 NUT 10

w
N

w
w

Fig.40. TOP PLATE & UNDER PLATE (M-RD18 ©-
(C)= (F)=
REF. LEV. PARTS NO. DESCRIPTION QTY I
A (B (©) (O (E) ()

1 1 1A7550-36010  UPPER PLATE CMP 1
2 2 1A7550-36750 RUBBER 5X20X230 1
3 2 1A7550-36760 RUBBER 5X32X105 1
4 1 1C6550-38630 COLLAR 10.2X20X15 2
5 1 22137-120000 WASHER 12,POLISHED 2
6 1 22137-120000 WASHER 12,POLISHED 2
7 1 22217-120000  SPRING WASHER 12 2
8 1 22417-250250  COTTER PIN 2.5X25 2
9 1 24104-062014  BALL BEARING 6201UU 2
10 1 26116-120452  BOLT M12X 45 PLATED 2
11 1 26716-120002  NUT 12 2
12 1 194990-22050  NUT W/WASHER 8 6
13 1 1A7550-32560 PLATE 22X120X3 2
14 1 1A7550-36510  GUIDE,PLATE L CMP 1
15 1 1A7550-36520  GUIDE,PLATE R CMP 1
16 1  1A7550-36560  SPRING LEAF 217X32 2
17 1 1A7550-36580 RUBBER 30X166X1 2
18 1 1A7550-36590  PLATE 32X221X3 2
19 1 1A7550-36600  PIPE 21.7X3.7X45.3 2
20 1  1A7550-36610 COLLAR 17.3X3.2X4 2
21 1 1A7550-36620  JOINT,GUIDE CMP 1
22 1 1A7550-36650 PLATE,BOTTOM CMP 1
23 1  1A7550-36700  SHAFT 1
24 1 22157-100000 WASHER 10 2
25 1 22157-140000 WASHER 14 2
26 1 22217-080000  SPRING WASHER 8 2
27 1 22217-100000  SPRING WASHER 10 2
28 1 22217-140000  SPRING WASHER 14 2
29 1 26013-080252 BOLT M 8X 25 2

1 2

1 2

1 2

1 2

1 2

w
I

26716-140002 NUT M14

fj:z‘, 18 fﬁ “ aas

29
32 N:Old *55 New, Q:0ld £ New, R:Old *S5 New, S:0ld 35, New, W:Add, Z:Discontinued, F:Set Change, K:Q'ty Change

(C)Copy Rights YANMAR CO.,LTD and YANMAR AGRICULTURAL EQUIPMENT CO.,LTD.



NPC-4678

Fig.41. BUMPER FRONT

NPc-4678  41. BUMPER FRONT
(A)=RD18 (D)=
(B)= (E)=
(C)= (F)=
REF. LEV. PARTS NO. DESCRIPTION QTY I R
A (B (©) (O (E) ()
1 1 1A7550-39000 COVER, BUMPER 1
2 1 1A7550-39010 CAP (13) 1
3 1 1A7550-39030 PLATE 1
4 1 1A7550-39200 BUMPER (68) 1
5 1 22137-100000 WASHER 10,POLISHED 4
6 1 22157-080000 WASHER 8 4
7 1 26013-080202  BOLT W/WASHER M8X20 4
8 1 26013-100252  BOLT W/WASHER M10X25 4
9 1 26018-080162 BOLT M 8X 16 1

N:Old *55 New, Q:0ld £ New, R:Old *S5 New, S:0ld 35, New, W:Add, Z:Discontinued, F:Set Change, K:Q'ty Change
(C)Copy Rights YANMAR CO.,LTD and YANMAR AGRICULTURAL EQUIPMENT CO.,LTD.



NPC-4678 NPc-4678 42, BONNET

; A)=RD18 D)=
Fig.42. BONNET (- 0=
(C)= (F)=
REF. LEV. PARTS NO. DESCRIPTION QTY I
A (B (©) (O (E) ()
1 1 1C6901-35010 BONNET, 1
2 1 1C6900-35020 BONNET, REAR 1
3 1 1C6900-35050 FOAMS,BONNET URETHAN 2
4 1 1C6900-35200 GUIDE,BONNET UPPER 1
5 1 1A7550-35250 BONNET GUIDE 1
6 1 1C6900-35300  PIN L,LOCK 1
7 1 1C6900-35310  PIN R,LOCK 1
8 1 1C6650-37480 SCREW M6X16,TAPPING 4
9 1 1C6650-37480 SCREW M6X16,TAPPING 3
10 1 1C6650-37480 SCREW M6X16, TAPPING 3
11 1 1A7550-41200 BONNET,LOWER (10) 1
12 1 1A7550-41210 URETHAN,HOOD LOWER 1
13 1 1A7550-41700 GUARD,SLIT  (12) 1
14 1 1A7550-43360 MAT,STEP FL 1
15 1 198121-61440  PAD AS, 35X50X70 1
16 1 172147-62290  SEAL 1
17 1 198163-65260  PLATE,RUBBER E 1
18 1 22157-060000 WASHER 6 2
19 1 22157-080000 WASHER 8 2
20 1 26013-060162 BOLT M 6X 16 2
21 1 26013-080202  BOLT W/WASHER M8X20 2
22 1 26018-060162 BOLT M6X16 4

N:Old *55 New, Q:0ld £ New, R:Old *S5 New, S:0ld 35, New, W:Add, Z:Discontinued, F:Set Change, K:Q'ty Change
(C)Copy Rights YANMAR CO.,LTD and YANMAR AGRICULTURAL EQUIPMENT CO.,LTD.



NPC-4678 NPc-4678  43. FRAME(BONNET)

N
N

26018-060162 BOLT M6X16
26018-080202 BOLT M 8X 20
26018-080202 BOLT M 8X 20

NN
H W

Fig.43. FRAME(BONNET) (M-RD18 ©-
(C)= (F)=
REF. LEV. PARTS NO. DESCRIPTION QTY I
A (B (©) (O (E) ()

1 1 1C6900-32640 SEAL,FRONT FRAME 2
2 1 1C6560-35130 GROMMET 12 2
3 1 1C6900-35350 CAM L,LOCK 1
4 1 1C6900-35360 CAM R,LOCK 1
5 1 1C6900-35400 LEVER,BONNET RELEASE 1
6 1 1C6900-35460 ROD 190,COUPLING 2
7 1 1C6900-35470  SPRING,BONNET 2
8 1 1C6780-35910  GRIP 50X20 1
9 1 1C6900-36151  STAY, VISOR FRONT 1
10 1 1A7550-41500 FRAME CMP, FRONT L 1
11 1  1A7550-41550 FRAME CMP, FRONT R 1
12 1 1A7550-41750  PLATE 1
13 1 1C6281-52310 PIN 6,COME-OFF SNAP 4
14 1 1C6360-65700 SNAP PIN 10 1
15 1  1C6710-83180 SPRING, TENSION 1
16 1 22137-060000 WASHER 6, POLISHED 4
17 1 22137-100000 WASHER 10,POLISHED 2
18 1  22417-200160  COTTER PIN 2.0X16 2
19 1 26018-060122 BOLT M 6X 12 4
20 1 26018-060162 BOLT M6X16 2
21 1 26018-060162  BOLT M6X16 2

1 4

1 1

1 1

1 2

N
o

29311-092000 GROMMET 8.5X2.0

N:Old *55 New, Q:0ld £ New, R:Old *S5 New, S:0ld 35, New, W:Add, Z:Discontinued, F:Set Change, K:Q'ty Change
(C)Copy Rights YANMAR CO.,LTD and YANMAR AGRICULTURAL EQUIPMENT CO.,LTD.



NPC-4678 NPC-4678 44, STEERING WHEEL

Fig.44. STEERING WHEEL (M-RD18 ©-
(C)= (F)=
REF. LEV. PARTS NO. DESCRIPTION QTY I R
A (B (©) (O (E) ()

1 1 1C6720-42000 HANDLE 1
2 1 1C6720-42010 PAD,HANDLE 1
2 3 2  1C6720-42020 PAD A,HANDLE 1
4 2 1C6720-95500 MARK,STEERING 1
5 1 22217-120000  SPRING WASHER 12 1
6 1 26737-120002  NUT, 12 1

N:Old *55 New, Q:0ld £ New, R:Old *S5 New, S:0ld 35, New, W:Add, Z:Discontinued, F:Set Change, K:Q'ty Change
(C)Copy Rights YANMAR CO.,LTD and YANMAR AGRICULTURAL EQUIPMENT CO.,LTD.



NPC-4678

Fig.45. FENDER

NPc-4678 45, FENDER

(A)=RD18 (D)=
(B)= (E)=
(C)= (F)=
REF. LEV. PARTS NO. DESCRIPTION QTY I R
A (B (©) (O (E) ()
1 1  1A7550-43110  SEAL,FENDER 2
2 1 1A7550-43120 FENDER,STEP(M CMP 1
3 1 1A7550-43300 MAT L,STEP 1
4 1 1A7550-43350  MAT R,STEP 1
5 1 1A6470-61230  SPRING ,HOOK 2
6 1 22137-060000 WASHER 6, POLISHED 4
7 1 22157-060000 WASHER 6 4
8 1 22217-060000 SPRING WASHER 6 4
9 1 22372-100000  SNAP PIN 10 2
10 1 22487-100200  PIN 10X20 2
11 1 26557-060162 SCREW M 6X 16 4
12 1 26756-060002  LOCK NUT 6 4

N:Old *55 New, Q:0ld £ New, R:Old *S5 New, S:0ld 35, New, W:Add, Z:Discontinued, F:Set Change, K:Q'ty Change

(C)Copy Rights YANMAR CO.,LTD and YANMAR AGRICULTURAL EQUIPMENT CO.,LTD.



NPC-4678 NPC-4678  46. OPERATOR SEAT

w
o

22695-320641 RIVET B 3.2X6.4

w
-

22697-320321 RIVET, 3.2 X 3.2
26013-060162 BOLT M 6X 16
26013-080162 BOLT W/WASHER M8X16

w W
W N

w
I

26013-100502 BOLT M10X 50
26016-080302 BOLT M 8X 30

Fig.46. OPERATOR SEAT (M-RD18 ©-
(C)= (F)=
REF. LEV. PARTS NO. DESCRIPTION QTY I
A (B (©) (O (E) ()

1 1 1C6900-01760 SEAL,BAFFLE PL.INNER 2
2 1 1A6260-10610 RUBBER, RADIATOR 1
3 1 194990-22050  NUT W/WASHER 8 4
4 1 194990-22050  NUT W/WASHER 8 4
5 1  1A7550-44150 BRACKET,SEAT CMP 1
6 1 1A7550-44210 SUPPOORT, RAIL L 1
7 1  1A7550-44220 SUPPOORT, RAIL R 1
8 1 1A7550-44270  PLATE CMP 1
9 1 1A7550-44280  SPRING, SEAT 1
10 1 1A7550-44330 PLATE,RUBBER 1
11 1 1A7550-44370 RUBBER, PLATE 1
12 1 1A7550-44400 COVER, RAIL  (12) 1
13 1 1E8252-48130  NUT M8X20 2
14 1 1A7400-61300 TRIM, 35 1
15 1 1A6380-61690  TRIM, 50 1
16 1 1E8150-62700 WASHER 3.5X15X1 3
17 1 198200-63110  SEAT ASSY, 1
18 1 194420-63150  RAIL (L) 1
19 1 194420-63160  RAIL (R) 1
20 1 194151-63222  PIN, HINGE 1
21 1 194151-63240  RUBBER, CUSHION 2
22 1 194151-63250 COLLAR 2
23 1 1E6910-83500 GROMMET 30 W/FILM 1
24 1 22117-120000 WASHER 12 3
25 1 22137-080000 WASHER 8, POLISHED 2
26 1 22137-100000 WASHER 10,POLISHED 4
27 1 22157-060000 WASHER 6 4
28 1 22217-080000  SPRING WASHER 8 2
29 1 22360-080000 PIN, 8 2

1 2

1 1

1 4

1 1

1 4

1 2

w
[&]

N:Old *55 New, Q:0ld £ New, R:Old *S5 New, S:0ld 35, New, W:Add, Z:Discontinued, F:Set Change, K:Q'ty Change
(C)Copy Rights YANMAR CO.,LTD and YANMAR AGRICULTURAL EQUIPMENT CO.,LTD.



NPC-4678 NpPc-4678  47. ENGINE CONTROL

Fig.47. ENGINE CONTROL (M-RD18 ©-
(C)= (F)=
REF. LEV. PARTS NO. DESCRIPTION QTY I
A (B (©) (O (E) ()

1 1 194940-01230 KNOB,ACCELERAT.LEVER 1
2 1 1C6700-23480 COLLAR 10X15X13 1
3 1 1C6900-48120 CAP 6 1
4 1 1C6720-48200 WASHER 10, CONICAL 3
5 1 1C6900-48251  SPACER 13X26X5 1
6 1 1A7550-51010 LEVER ACCEL CMP 1
7 1 1A7550-51100 WIRE, ACCELERATOR 1
8 1 1A6150-51110  SPRING,ACCEL.WIRE LC 1
9 1 194440-51620 CLAMP, WIRE HARNESS 1
10 1 22117-060000 WASHER 6 2
11 1 22272-000070 CIRCLIP E-7 1
12 1 22417-160200  COTTER PIN 1.6X20 1
13 1 26013-080122 BOLT M 8X 12 1
14 1 26117-040122  BOLT M 4X 12 PLATED 1
15 1 26716-040002 NUT M4 1
16 1 26716-100002  NUT 10 2
17 1 29622-140001  BAND 140 1

1 1

=
o

29622-140001 BAND 140

N:Old *55 New, Q:0ld £ New, R:Old *S5 New, S:0ld 35, New, W:Add, Z:Discontinued, F:Set Change, K:Q'ty Change
(C)Copy Rights YANMAR CO.,LTD and YANMAR AGRICULTURAL EQUIPMENT CO.,LTD.



NPC-4678 NPC-4678  48. PEDAL(HST)

. (A)=RD18 (D)=
Fig.48. PEDAL(HST) B e
REF. LEV. PARTS NO. DESCRIPTION QTY I
A (B (©) (O (E) ()
3 1 1  1A7550-53110 PEDAL,HST CMP (12) 1
(}— 2 2 24761-010000  NIPPLE M6F, GREASE 1
3 1 1A7550-53120  SHEET,PEDAL HST 2
4 1 1A7550-53400  LINK,HST CMP 1
5 1 22137-270000 WASHER 27 1
6 1 22550-050250 KEY, 5X 25 1
7 1 1A7550-53560  PIN 1
7 8 1 1A7550-53580 ROD B 1
9 1 1A7550-54320 ROD A 1
10 1 22137-120000 WASHER 12,POLISHED 2
11 1 22137-120000 WASHER 12,POLISHED 1
12 1 22137-160000  WASHER 16,POLISHED 1
13 1 22217-120000  SPRING WASHER 12 1
14 1 22417-250250  COTTER PIN 2.5X25 1
15 1 22417-250250  COTTER PIN 2.5X25 2
16 1 22417-250250  COTTER PIN 2.5X25 1
17 1 26716-120002  NUT 12 1

N:Old *55 New, Q:0ld £ New, R:Old *S5 New, S:0ld 35, New, W:Add, Z:Discontinued, F:Set Change, K:Q'ty Change
(C)Copy Rights YANMAR CO.,LTD and YANMAR AGRICULTURAL EQUIPMENT CO.,LTD.



NPC-4678

Fig.49. BRAKE PEDAL

!. Ny
)

@9-1
i, ™

NPc-4678 49, BRAKE PEDAL
(A)=RD18 (D)=
(B)= (E)=
(C)= (F)=
REF. LEV. PARTS NO. DESCRIPTION QTY I R
A (B (©) (O (E) ()

1 1 1W3981-14050 RUBBER 1

2 1  1A7550-54300 PEDAL BRAKE CMP (12) 1

3 1 1A7550-54400  LINK BRAKE CMP 1

4 1 1A7550-54510 RETURN SP 1

5 1 22137-160000 WASHER 16,POLISHED 1

6 1 22351-060040  SPRING PIN 6X40 2

7 1 192180-26481  PIN, SNAP 12 1

8 1 1A7550-54250  SPRING 1

9 1 1A7550-54320 ROD A 1

10 1 1A7550-54580 ROD B,BLAKE 1

11 1 22117-120000 WASHER 12 1

12 1 22137-120000  WASHER 12,POLISHED 2

13 1 22137-120000 WASHER 12,POLISHED 1

14 1 22417-250250 COTTER PIN 2.5X25 2

15 1 22417-250250  COTTER PIN 2.5X25 1

!

N:Old *55 New, Q:0ld £ New, R:Old *S5 New, S:0ld 35, New, W:Add, Z:Discontinued, F:Set Change, K:Q'ty Change

(C)Copy Rights YANMAR CO.,LTD and YANMAR AGRICULTURAL EQUIPMENT CO.,LTD.



NPC-4678 NPc-4678  50. LEVER(PARKING)

Fig.50. LEVER(PARKING) (M-RD18 ©-
(C)= (F)=
REF. LEV. PARTS NO. DESCRIPTION QTY I R
A (B (©) (O (E) ()
1 1  1A7550-54360 LEVER 1
2 1 1A7550-54370  COLLAR 9X14X5 1
3 1 1C7080-56050  SPRING, 1
4 1 22157-080000 WASHER 8 1
5 1 26013-080252 BOLT M 8X 25 1

N:Old *55 New, Q:0ld £ New, R:Old *S5 New, S:0ld 35, New, W:Add, Z:Discontinued, F:Set Change, K:Q'ty Change
(C)Copy Rights YANMAR CO.,LTD and YANMAR AGRICULTURAL EQUIPMENT CO.,LTD.



NPC-4678 Npc-4678 51, LEVER(PTO)

. (A)=RD18 (D)=
Fig.51. LEVER(PTO) B e
REF. LEV. PARTS NO. DESCRIPTION QTY I
A (B (©) (O (E) ()
1 1 1C6560-47000 GRIP,CHANGE LEVER 1
2 1  1A7550-57100 LEVER CMP,PTO 1
3 2 24550-015200  BUSH 15X20 1
4 1  1A7550-57150  PLATE,WIRE 1
5 1 1A7550-57200 WIRE,CLUTCH PTO 1
6 1 1A7550-57210  SPLING,PTO 1
7 1 22117-140000 WASHER 14 1
8 1 22137-120000 WASHER 12,POLISHED 2
9 1 22242-000150  CIRCLIP 15 1
10 1 22417-200250  COTTER PIN 2.0X25 1
11 1 22417-200250 COTTER PIN 2.0X25 1
12 1 22486-080160  PIN 8X 16 1
13 1 29622-140001  BAND 140 2
14 1 29622-140001  BAND 140 1
15 1 29622-140001  BAND 140 1

N:Old *55 New, Q:0ld £ New, R:Old *S5 New, S:0ld 35, New, W:Add, Z:Discontinued, F:Set Change, K:Q'ty Change
(C)Copy Rights YANMAR CO.,LTD and YANMAR AGRICULTURAL EQUIPMENT CO.,LTD.



NPC-4678 NPc-4678  52. LIFT CONTROL

Fig.52. LIFT CONTROL (M-RD18 ©-
(C)= (F)=
REF. LEV. PARTS NO. DESCRIPTION QTY I
A (B (©) (O (E) ()
1 1 1C6560-47000 GRIP,CHANGE LEVER 1
2 1 1E6150-56040  SPRING 1
3 1 1A7550-58010 LEVER,MOWER CMP 1
4 1 1A7550-58050 BRACKET,LEVER CMP 1
5 1 1A7550-58150  GUIDE, LEVER CMP(12) 1
6 1 1A7550-58200  LINK, SPRING 1
7 1 1A7550-58230  PIPE 34X4X96 1
8 1 1A7550-58250  SPRING 47.1X233.5 1
9 1 1A7550-58300  LINK A 1
10 1 1A7550-58350 BLOCK 25X25X38 1
11 1 1A7550-58360 COLLAR 2
12 1 22137-100000  WASHER 10,POLISHED 2
13 1 22137-120000 WASHER 12,POLISHED 1
14 1 22137-140000 WASHER 14,POLISHED 1
15 1 22137-200000 WASHER 20,POLISHED 1
16 1 22351-050030  SPRING PIN 5X30 1
17 1 22351-060045  SPRING PIN 6X45 2
18 1 22417-200250  COTTER PIN 2.0X25 1
19 1 22417-250250  COTTER PIN 2.5X25 1
20 1 22487-120500  PIN 12X 50 1
21 1 24190-100001  BALL 5/16, STEEL 1
22 1 26013-080202 BOLT W/WASHER M8X20 4
23 1 26013-100202  BOLT W/WASHER M10X20 2
24 1 26756-140002  LOCK NUT M14 PLATED 2

N:Old *55 New, Q:0ld £ New, R:Old *S5 New, S:0ld 35, New, W:Add, Z:Discontinued, F:Set Change, K:Q'ty Change
(C)Copy Rights YANMAR CO.,LTD and YANMAR AGRICULTURAL EQUIPMENT CO.,LTD.



NPC-4678 nPc-4678  53. MOWER DECK KIT
Fig.53. MOWER DECK KIT (A)=RD18 (D)=

(B)= (BE)=
(C)= (F)=

REF. LEV. PARTS NO. DESCRIPTION QTY I R

wW B € © E ¢

1 1 7A7550-61000 MOWER DECK KIT (12) 1

N:Old *55 New, Q:0ld £ New, R:Old *S5 New, S:0ld 35, New, W:Add, Z:Discontinued, F:Set Change, K:Q'ty Change
(C)Copy Rights YANMAR CO.,LTD and YANMAR AGRICULTURAL EQUIPMENT CO.,LTD.



NPC-4678 NpPc-4678  54. MOWER DECK & COVER

Fig.54. MOWER DECK & COVER (M-RD18 ©-
(C)= (F)=
REF. LEV. PARTS NO. DESCRIPTION QTY I
A (B (©) (O (E) ()
1 1 1A7550-61020 MOWER DECK (M CMP 1
2 1 1S0070-63100 CAP,P.T.O.RUBBER 2
3 1 22137-180000 WASHER 18 2
4 1 22360-180000  SNAP PIN 18 2
5 1 26116-120704  BOLT 12X70 1
6 1 26716-120002  NUT 12 1
7 1 195160-13870  CAP, ROTARY CASE 1
8 1 1E6680-26631 MOLDINGS B,CHN.COVER 2
9 1 198535-61230  TRIM, HOOD UPPER 350 2
10 1 1A7550-61620 COVER L,MOWER(M CMP 1
11 1 1A6380-61650 TRIM, 170 3
12 1 1A6380-61660  TRIM, 110 2
13 1 1A7550-61660 COVER,JOINT(M CMP 1
14 1 1A7550-61700 COVER R,MOWER 1
15 1  194190-61761  RUBBER, CUSHION 2
16 1 22157-060000 WASHER 6 1
17 1 22157-060000 WASHER 6 3
18 1 22157-060000 WASHER 6 5
19 1 26013-060142 BOLT M 6X 14 1
20 1 26018-060162 BOLT M6X16 1
21 1 26018-080202  BOLT M 8X 20 4
22 1 26052-060002 NUTM6 6

N:Old *55 New, Q:0ld £ New, R:Old *S5 New, S:0ld 35, New, W:Add, Z:Discontinued, F:Set Change, K:Q'ty Change
(C)Copy Rights YANMAR CO.,LTD and YANMAR AGRICULTURAL EQUIPMENT CO.,LTD.



NPC-4678 NpPc-4678 55, ABANDON COVER
Fig.55. ABANDON COVER g;;jems 5%)2
(C)= (F)=

REF. LEV. PARTS NO. DESCRIPTION QTY I
B) (©) O (B) ()

1A7550-61800 COVERKIT
1A7000-61480  TRIM 360
1A7550-61900 COVER CMP (12)

1A7550-61990  PIN 14
22351-050020 SPRING PIN 5X20
22372-140000 SNAP PIN 14

N gabhiw N R

NINNDNIN NP
o~

NINNNRP P RP(D>
=

26014-080202 BOLT M 8X 20

s )

> - D

e,

N:Old *55 New, Q:0ld £ New, R:Old *S5 New, S:0ld 35, New, W:Add, Z:Discontinued, F:Set Change, K:Q'ty Change
(C)Copy Rights YANMAR CO.,LTD and YANMAR AGRICULTURAL EQUIPMENT CO.,LTD.



NPC-4678 NPC-4678 56. MOWER INPUT

Fig.56. MOWER INPUT (M-RD18 ©-
(C)= (F)=
REF. LEV. PARTS NO. DESCRIPTION QTY I
A (B (©) (O (E) ()
1 1 1C6082-22810 WASHER 10.5X32X4.5 2
2 1 1A7550-62010  CASE,BEVEL GEAR 1
3 1 1A7550-62050  STAY CMP 1
4 1 1A7550-62080 WASHER 60X24X2.3 1
5 1 22217-080000  SPRING WASHER 8 2
6 1 22217-100000  SPRING WASHER 10 2
7 1 23414-160000 GASKET 16, ROUND 2
8 1 23887-160002  PLUG 16,HEX. 2
9 1 26013-100252  BOLT W/WASHER M10X25 2
10 1 26716-080002 NUTM8 2
11 1 26716-100002  NUT 10 2
12 1 194301-11890  SHIM T=0.1 1
13 1 194301-11900  SHIM T=0.3 1
14 1  194301-11910  SHIM T=0.5 1
15 1 1E6020-54070  COLLAR,31.8X25.4X9 1
16 1 1E6190-54080  SLEEVE SI25X30X13 1
17 1 1A7550-62310 SHAFT A 1
18 1 1A7550-62320 BEVEL GEAR 17T 1
19 1 1A7550-62330 BEVEL GEAR 18T 1
20 1 22242-000250  CIRCLIP 25S 1
21 1 22252-000621  RING, 62 2
22 1 22551-050200  KEY 5X20 1
23 1 24101-062044  BALL BEARING #6204 1
24 1 24101-063054  BEARING #6305 3
25 1 24421-306210  SEAL TC30 62 10, OIL 2

N:Old *55 New, Q:0ld £ New, R:Old *S5 New, S:0ld 35, New, W:Add, Z:Discontinued, F:Set Change, K:Q'ty Change
(C)Copy Rights YANMAR CO.,LTD and YANMAR AGRICULTURAL EQUIPMENT CO.,LTD.



NPC-4678 NPc-4678  57. BLADE DRIVE

Fig.57. BLADE DRIVE (M-RD18 ©-
(C)= (F)=
REF. LEV. PARTS NO. DESCRIPTION QTY I
A (B (©) (O (E) ()
1 1 1A7550-63010  PULLEY 40T CMP 2
2 1 22550-070200  KEY 7X20 2
3 1 1A7550-63110 PULLEY 32T CMP 6
4 1  1A7550-63180  FLANGE 89X40 6
5 1 22117-140000 WASHER 14 6
6 1 22217-050000  SPRING WASHER 5 18
7 1 22252-000350 CIRCLIP 35 6
8 1 24104-062024  BALL BEARING 12
9 1 26557-050122 SCREW M 5X 12 18
10 1 1A7550-63300 BELT 300DS8M2800 1
11 1 1A7550-63400 SHAFT,BLADE L 1
12 1 1A7550-63410  PLATE L,HOLDER 1
13 1  1A7550-63650 HOLDER,PULLEY LEFT 1
14 1 22157-120000 WASHER 12 1
15 1 22217-120000  SPRING WASHER 12 1
16 1 22252-000471  CIRCLIP 47 2
17 1 24104-062044  BALL BEARING 2
18 1 26013-100252  BOLT W/WASHER M10X25 4
19 1 26716-120002  NUT 12 1
20 1 1A7550-63510  PLATE R,HOLDER 1
21 1 1A7550-63600 HOLDER, PULLEY SIDE 1
22 1 1A6150-71370  COLLAR 20X27X38.7 1
23 1 22252-000471  CIRCLIP 47 2
24 1 24104-062044  BALL BEARING 2
25 1 26013-100252  BOLT W/WASHER M10X25 4

N:Old *55 New, Q:0ld £ New, R:Old *S5 New, S:0ld 35, New, W:Add, Z:Discontinued, F:Set Change, K:Q'ty Change
(C)Copy Rights YANMAR CO.,LTD and YANMAR AGRICULTURAL EQUIPMENT CO.,LTD.



NPC-4678 NPcC-4678 58. TENSION ARM

. (A)=RD18 (D)=
Fig.58. TENSION ARM (- 0=
(C)= (F)=
REF. LEV. PARTS NO. DESCRIPTION QTY I
B) (©) O (B) ()

N
N

22157-140000 WASHER 14
22217-100000 SPRING WASHER 10
22217-120000 SPRING WASHER 12

N
w

(A)

1 1 1E8540-47950 COLLAR 10.4X15X6 1
2 1 1E6140-51660 ROD,TENSION SCREW 1
3 1 1A7550-63700 ARM CMP,TENSION 1
4 2 24550-028300 BEARING, 28 X 30 1
5 1 1A7550-63750  SPRING 1
6 1 1A7550-63760 COLLAR 28X16X31.1 1
7 1 1E8940-73240  WASHER, 16X38X4.5 1
8 1 22137-100000 WASHER 10,POLISHED 2
9 1 22217-160000 SPRING WASHER 16 1
10 1 22242-000150 CIRCLIP 15 1
11 1 26116-160802 BOLT M16X 80 PLATED 1
12 1 26117-140504 BOLT, 14 X 50 1
13 1 26716-160002 NUT M16 1
14 1 26717-140002 NUT, 14 1
15 1 26756-100002 LOCK NUT M10 PLATED 2
16 1 1A7550-63770  NUT,M12 4
17 1 1A7550-63810  SHAFT CMP,PULLEY 2
18 1 1A7550-63840 COLLAR 4
19 1 1A7550-63850 BOLT,M10X45 1
o 20 1 1A7550-63870  COLLAR 15X10.9X24 1
- 21 1 22137-100000 WASHER 10,POLISHED 1
1 4

1 1

1 4

N
N

N:Old *55 New, Q:0ld £ New, R:Old *S5 New, S:0ld 35, New, W:Add, Z:Discontinued, F:Set Change, K:Q'ty Change
(C)Copy Rights YANMAR CO.,LTD and YANMAR AGRICULTURAL EQUIPMENT CO.,LTD.



NPC-4678 NPC-4678 59. BLADE

; A)=RD18 D)=
Fig.59. BLADE (- 0=
(C)= (F)=
REF. LEV. PARTS NO. DESCRIPTION QTY I R
A (B (©) (O (E) ()
1 1 1A7550-64010  BLADE L 1
2 1 1A7550-64020 BLADE R 1
3 1 194151-47760  WASHER 12 2
4 1 1A7550-64210 BRACKET,BLADE 2
5 1 1E6910-73220 WASHER 12X33X6 2
6 1 26106-060254  BOLT 6X25 4
7 1  26296-120402 BOLT M12X 40 2
8 1 26756-060002 LOCK NUT 6 4

N:Old *55 New, Q:0ld £ New, R:Old *S5 New, S:0ld 35, New, W:Add, Z:Discontinued, F:Set Change, K:Q'ty Change
(C)Copy Rights YANMAR CO.,LTD and YANMAR AGRICULTURAL EQUIPMENT CO.,LTD.



Fig.60. GAUGE WHEEL

NPc-4678  60. GAUGE WHEEL
(A)=RD18 (D)=
(B)= (E)=
(C)= (F)=
REF. LEV. PARTS NO. DESCRIPTION QTY
A (B (©) (O (E) ()

1 1 1C6140-47210 WASHER 9X32X3.2 2

2 1 1A6150-66011 WHEEL ASSY.,GAUGE 2

3 1 22137-200000 WASHER 20,POLISHED 2

4 1 26013-080202 BOLT W/WASHER M8X20 2

5 1 194990-22050  NUT W/WASHER 8 2

6 1 1B1498-25050 ROLLER, 75 4

7 1 1A7550-66150 COLLAR 15X3.2X91 2

8 1 22137-160000 WASHER 16,POLISHED 6

9 1  26116-081152  BOLT M 8X115 PLATED 2

10 1 1A7550-66300 BRACKET(ROLLER 2

11 1 26013-100252  BOLT W/WASHER M10X25 4

12 1 1A7550-66410  ARM(CASTOR L CMP 1

13 1 1A7550-66450 ARM(CASTOR R CMP 1

14 1 1E4010-76220 LOCK SPRING 2

15 1 22487-080400  PIN 8X 40 2

16 1 24761-010000  NIPPLE M6F, GREASE 2

17 1 1W6521-10080 ROLLER 1

18 1 1A7550-66600 SHAFT,ROLLER 1

19 1 22137-140000 WASHER 14,POLISHED 2

20 1 22351-040025  PIN 4X25,SPRING 1

N:Old *55 New, Q:0ld £ New, R:Old *S5 New, S:0ld 35, New, W:Add, Z:Discontinued, F:Set Change, K:Q'ty Change
(C)Copy Rights YANMAR CO.,LTD and YANMAR AGRICULTURAL EQUIPMENT CO.,LTD.



NPC-4678 NPC-4678  61. MULTI KIT

; A)=RD18 D)=
Fig.61. MULTIKIT (- 0=
(C)= (F)=
REF. LEV. PARTS NO. DESCRIPTION QTY I
5 A (B (©) (O (E) ()
1 1  1S6021-01550 SPRING 2
2 1 172183-61350 RUBBER,EDGE 1
3 1  1A6211-61820 RUBBER, 200 2
4 1 1A7550-67010 COVER,MULTI 1
5 1 1A7550-67100  PIN 14 2
6 1 1A7550-67150  GUIDE PLATE L CMP 1
7 1 1A7550-67180  GUIDE PLATE R CMP 1
8 1 22137-140000 WASHER 14,POLISHED 2
9 1 22217-080000  SPRING WASHER 8 2
10 1 22351-030020  SPRING PIN 3X20 2
11 1 26014-080202 BOLT M 8X 20 8
12 1 26635-080002  WING NUT M 8 2

N:Old *55 New, Q:0ld £ New, R:Old *S5 New, S:0ld 35, New, W:Add, Z:Discontinued, F:Set Change, K:Q'ty Change
(C)Copy Rights YANMAR CO.,LTD and YANMAR AGRICULTURAL EQUIPMENT CO.,LTD.



NPC-4678 NPC-4678 62. GC BAG

; A)=RD18 D)=
Fig.62. GC BAG (- 0=
(C)= (F)=
REF. LEV. PARTS NO. DESCRIPTION QTY I
A (B (©) (O (E) ()

1 1 194990-22140  NUT W/WASHER 8 13
2 1 1A7550-75010 BAG,GC CMP 1
3 1 1A7550-75600 PLATE 3.2X25 2
4 1  1A7550-75630  PLATE 3.2X25X585 1
5 1 22157-080000 WASHER 8 8
6 1 26116-080202 BOLT M 8X 20 PLATED 8
7 1 1A6310-65570 RUBBER SEAT 3
8 1 1A7550-75110  SEAL,COVER GC 2
9 1 1A7550-75120 COVER(M CMP 1
10 1 1A7550-75200 UPPER COVER CMP 1
11 1 1A7550-75400  SPRING 0.6X55 3
12 1 22157-060000 WASHER 6 2
13 1 22157-100000 WASHER 10 4
14 1 22217-060000  SPRING WASHER 6 6
15 1 26557-060162 SCREW M 6X 16 4
16 1 26657-060002 CAP NUT M 6 2
17 1 26716-100002  NUT 10 4

1 2

=
o

1C6950-81200 BOLT M6X16,0VAL HEAD

N:Old *55 New, Q:0ld £ New, R:Old *S5 New, S:0ld 35, New, W:Add, Z:Discontinued, F:Set Change, K:Q'ty Change
(C)Copy Rights YANMAR CO.,LTD and YANMAR AGRICULTURAL EQUIPMENT CO.,LTD.



NPC-4678 NPc-4678  63. GC MOUNTING FRAME

Fig.63. GC MOUNTING FRAME (M-RD18 ©-
(C)= (F)=
REF. LEV. PARTS NO. DESCRIPTION QTY I
A (B (©) (O (E) ()
1 1 1E4960-43630 WASHER 45*35*2 2
2 1 1A7550-76000 BLOCK 19X19X42 1
3 1 1A7550-76010 GC ASSY 1
4 1 1A7550-76100  DRIVE ARM CMP 1
5 1  1A7550-76130  SHAFT CMP 1
6 1 1A7550-76150  LINK,GC-PTO 1
7 1 1A7550-76170 ARML 1
8 1 22137-100000 WASHER 10,POLISHED 1
9 1 22137-120000 WASHER 12,POLISHED 1
10 1 22157-100000 WASHER 10 1
11 1 22217-100000  SPRING WASHER 10 1
12 1 22351-050050  SPRING PIN 5X50 2
13 1 22351-060020  SPRING PIN 6X20 1
14 1 22351-080050  SPRING PIN 8X50 2
15 1 22372-140000  SNAP PIN 14 2
16 1 22417-200200 COTTER PIN 2.0X20 1
17 1 22487-140350  PIN 14*35 2
18 1 24761-060000  NIPPLE MT6X1, GREASE 1
19 1 26013-100302  BOLT M10X 30 1
20 1  26014-100252  BOLT 10X25 W/PLW+SPW 2
21 1 26756-100002  LOCK NUT M10 PLATED 1

N:Old *55 New, Q:0ld £ New, R:Old *S5 New, S:0ld 35, New, W:Add, Z:Discontinued, F:Set Change, K:Q'ty Change
(C)Copy Rights YANMAR CO.,LTD and YANMAR AGRICULTURAL EQUIPMENT CO.,LTD.



NPC-4678 NPC-4678  64. GC FRAME

Fig.64. GC FRAME (M-RD18 ©-
(C)= (F)=
REF. LEV. PARTS NO. DESCRIPTION QTY I
A (B (©) (O (E) ()
1 1 194190-61761  CUSHION 4
2 1 1E8150-62700 WASHER 3.5X15X1 3
3 1 1A7550-76210 GC L CMP 1
4 1 1A7550-76220 GC R CMP 1
5 1 1A7550-76340  PLATE,SPRING 4
6 1 1A7550-76370 GC ENDFLAME CMP 1
7 1 1A7550-76400 BOTTOM PLATE CMP 1
8 1 1A7550-76500  PIPE,BOTTOM 2
9 1 1A7550-76510  SPRING,LEAF 0.8X44X5 2
10 1 1A7550-76600  PIPE 13.8X2.3 2
11 1 1A7550-76620  PIPE 27.2X882 1
12 1 1A7550-76630  JOINT CMP 1
13 1 1A7550-76700 PLATE,RUBBER 1
14 1 1A7550-76730 COVER L 1
15 1 1A7550-76750 COVER R CMP 1
16 1 22137-080000 WASHER 8, POLISHED 4
17 1 22137-080000 WASHER 8, POLISHED 2
18 1 22137-200000 WASHER 20,POLISHED 2
19 1 22157-100000 WASHER 10 4
20 1 22217-060000 SPRING WASHER 6 5
21 1 22217-100000  SPRING WASHER 10 2
22 1 22217-200000  SPRING WASHER 20 2
23 1 22351-060036  SPRING PIN 6X36 2
24 1 22351-060036  SPRING PIN 6X36 2
25 1 22697-320321  RIVET, 3.2 X 3.2 3
26 1 26013-080352 BOLT M 8X 35 2
27 1 26013-100202  BOLT W/WASHER M10X20 4
28 1 26013-120252  BOLT M12X 25 6
29 1 26106-080502 BOLT M 8X 50 PLATED 2
30 1 26347-080002  U-NUT, 8 4
31 1 26347-080002  U-NUT, 8 2
32 1 26347-080002  U-NUT, 8 2
33 1 26347-100002  U-NUT, 10 2
34 1 26589-060122 SCREW 6* 12 5
35 1 26589-080202 SCREW, 8 X 20 4
36 1 26736-200002  NUT M20 2

N:Old *55 New, Q:0ld £ New, R:Old *S5 New, S:0ld 35, New, W:Add, Z:Discontinued, F:Set Change, K:Q'ty Change
(C)Copy Rights YANMAR CO.,LTD and YANMAR AGRICULTURAL EQUIPMENT CO.,LTD.



NPC-4678 NPC-4678 65. GC SENSOR

Fig.65. GC SENSOR (M-RD18 ©-
(C)= (F)=
REF. LEV. PARTS NO. DESCRIPTION QTY I
’ P A (B (©) (O (E) ()
1 1 194440-51620 CLAMP, WIRE HARNESS 1
~ 2 1 1A7550-76860  STAY,SENSOR CMP 1
\/ 3 1  1A6150-76900 SENSOR ASSY.,GRASS 1
& 4 1 1A7550-76900  PLATE 80X22X3.2 1
5 1 1A7550-76940 COVER CMP 1
6 1 1A7550-76960  SHAFT 6X96 1
O 7 1 22137-060000 WASHER 6, POLISHED 2
8 1 22137-060000 WASHER 6, POLISHED 2
9 1 22217-060000 SPRING WASHER 6 2
10 1 22217-080000  SPRING WASHER 8 2
11 1 22417-200100  PIN, 2.0 X 10 2
12 1 26557-060502  SCREW M 6X 50 1
13 1 26716-060002 NUT 6 2
14 1 26716-060002 NUT 6 2
15 1  26716-080002 NUT M8 2
3
B j B j

—{%<
r/ -
<
@
10
15
©@—38
=1

N:Old *55 New, Q:0ld £ New, R:Old *S5 New, S:0ld 35, New, W:Add, Z:Discontinued, F:Set Change, K:Q'ty Change
(C)Copy Rights YANMAR CO.,LTD and YANMAR AGRICULTURAL EQUIPMENT CO.,LTD.



NPC-4678 NPC-4678  66. GC SWITCH LINK

Fig.66. GC SWITCH LINK (M-RD18 (-
(C)= (F)=
REF. LEV. PARTS NO. DESCRIPTION QTY I
11 3 A (B (©) (O (E) ()
16 1 1 198153-38240  SPRING 1
2 1 1E4960-43630 WASHER 45*35*2 2
3 1 194145-75250  RING 1
4 1 1A7550-77200 LINK C 1
5 1 1A7550-77230  BLOCK 19X19X33.5 1
6 1 1A7550-77240 HOOK CMP 1
7 1 1A7550-77270 HOOK BOSS CMP 1
8 1 1A7550-77350  PIN R,GC LOCK CMP 1
9 1 1A7550-77380  PIN L,GC LOCK 1
10 1  1A7550-77420 LOCK ARM CMP 1
11 1 1A7550-77450  PIN 2
12 1 22137-080000  WASHER 8, POLISHED 2
13 1 22137-080000 WASHER 8, POLISHED 1
14 1 22137-080000 WASHER 8, POLISHED 1
15 1 22217-080000 SPRING WASHER 8 1
16 1 22242-000340 CIRCLIP 34 1
17 1 22351-030016  SPRING PIN 3X16 2
18 1 22351-040030  SPRING PIN 4X30 1
19 1 22417-200160 COTTER PIN 2.0X16 2
20 1 26656-080002 NUT, CAP 8 1

N:Old *55 New, Q:0ld £ New, R:Old *S5 New, S:0ld 35, New, W:Add, Z:Discontinued, F:Set Change, K:Q'ty Change
(C)Copy Rights YANMAR CO.,LTD and YANMAR AGRICULTURAL EQUIPMENT CO.,LTD.



NPC-4678 NPc-4678 67. GC BOTTOM PLATE

Fig.67. GC BOTTOM PLATE (M-RD18 ©-
(C)= (F)=
REF. LEV. PARTS NO. DESCRIPTION QTY I
A (B (©) (O (E) ()

1 1 1A7550-77500 GC PLATE,BOTTOM CMP 1
2 1 1A7550-77560  LINK CMP 1
3 1 1A7550-77600  PIN,LOCK L 1
4 1 1A7550-77610  PIN,LINK R 1
5 1 22117-120000 WASHER 12 2
6 1 22351-060032  SPRING PIN 6X32 1
7 1 22417-250250 COTTER PIN 2.5X25 2
8 1 22417-250250  COTTER PIN 2.5X25 1
9 1 22487-120400  PIN 12X 40 1
10 1 22487-120650  PIN 12X65,FLAT HEAD 2
11 1 194180-72950  PIN ASSY, LOCK 1
12 1 1A7550-77750  LINK 697 1
13 1 22137-200000 WASHER 20,POLISHED 2
14 1 22417-400320 COTTER PIN 4.0X32 1

N:Old *55 New, Q:0ld £ New, R:Old *S5 New, S:0ld 35, New, W:Add, Z:Discontinued, F:Set Change, K:Q'ty Change
(C)Copy Rights YANMAR CO.,LTD and YANMAR AGRICULTURAL EQUIPMENT CO.,LTD.



NPC-4678 NpPc-4678  68. GC HYDRAULIC SWITCH

w
o

26013-080162 BOLT W/WASHER M8X16

w
-

26013-080652 BOLT M 8X 65
26106-080162 BOLT M 8X 16 PLATED
26106-080202 BOLT M 8X 20 PLATED

w W
W N

w
I

26116-160402 BOLT M16X 40 PLATED
26116-200902 BOLT 20X90
26726-200002 NUT, 20

w
[&]

Fig.68. GC HYDRAULIC SWITCH (M-RD18 ©-
(C)= (F)=
REF. LEV. PARTS NO. DESCRIPTION QTY I
A (B (©) (O (E) ()

1 1 1A7070-48220  FILTER,LINE 1
2 2 1E8130-66791 ELEMENT COMPL. 1
3 1 194450-48830  CLAMP 1
4 1 194464-48850  RUBBER 1
5 1 1E6140-57040  COLLAR 20X27.2X20 2
6 1 1A7550-77800  PIPE P CMP 1
7 1 1A7550-77830  PIPE T CMP 1
8 1 1A7550-77860  PLATE,LOCK 1
9 1 1A7550-77870  CYLINDER CMP (12) 1
10 1 1A7550-77880 VALVE 12) 1
11 1 1A7550-77890 COLLAR 20.5X28X10 1
12 1 1A7550-77900 ELBOW 3/8 2
13 2 24315-000140  O-RING 1B P-14.0 2
14 1  1A7550-77920 PLATEB 1
15 1 172168-79520 ELBOW 1
16 1 22137-080000 WASHER 8, POLISHED 2
17 1 22137-160000 WASHER 16,POLISHED 1
18 1 22137-200000 WASHER 20,POLISHED 2
19 1 22217-160000  SPRING WASHER 16 1
20 1 22217-200000  SPRING WASHER 20 1
21 1 23169-120031  ELBOW S12XR03,BITE 1
22 1 23169-120031 ELBOW S12XR03,BITE 1
23 1 23271-030315 HOSE, 3 X 310 2
24 1 23271-030351  HOSE, 3 X 350 1
25 1 23391-030000 JOINT RGI 3/8 1
26 1 23393-030000  JOINT 90RGI 3/8 1
27 1 23393-030000  JOINT 90RGI 3/8 1
28 1 24351-190110  PACKING, 19011 2
29 1 26013-080162 BOLT W/WASHER M8X16 1

1 2

1 2

1 1

1 2

1 1

1 1

1 1

w
o]

N:Old *55 New, Q:0ld £ New, R:Old *S5 New, S:0ld 35, New, W:Add, Z:Discontinued, F:Set Change, K:Q'ty Change
(C)Copy Rights YANMAR CO.,LTD and YANMAR AGRICULTURAL EQUIPMENT CO.,LTD.



NPC-4678

Fig.69. LABELS(COMMON)

=

5 6
o | AAAR
@HW 02|

12

MACHINE SERIAL No.
ENGINE No. 1S STAMPED
INTO THIS LOCATION.

NPC-4678  69. LABELS(COMMON)
(A)=RD18 (D)=
(B)= (E)=
(C)= (F)=
REF. LEV. PARTS NO. DESCRIPTION QTY I R
A (B (©) (O (E) ()

1 1 1A7550-91100 LABEL,OIL 1

2 1  1A7550-91120  LABEL,BONNET LOCK 1

3 1 1A7550-91150 LABEL,PTO ON 1

4 1 1A7550-91180  LABEL,TILT 1

5 1 1A7550-91310  LABEL,PARKING 1

6 1 1A7550-91320  LABEL,WARNING 1

7 1 1A7550-91400 LABEL,PTO 1

8 1  1A7550-91420 LABEL,SCREEN 1

9 1 1A7550-91430 LABEL,EHG-OIL 1

10 1 1A7550-91280 LABEL,DEFLECTOR 1

11 1 1A7550-91340 LABEL,KEY 1

12 1 1A7550-91380  LABEL,MOWER HEIGHT A 1

13 1 1A7550-91500 LABEL,YANMAR 1

14 1 1A7550-91510 LABEL,RD18 2

15 1 1A7550-91520  LABEL,SIDE L 1

16 1 1A7550-91530  LABEL,SIDE R 1

17 1 1A7550-91600 LABEL,SLOW BLOW 1

18 1 1A7550-91610 LABEL,FUSE BOX 1

19 1 1A6150-92150  LABEL,CUTTING HEIGHT 1

20 1 1A7550-91260 LABEL,MOWER BELT 1

21 1 1A7080-92210  SOUND LEVEL MARK 1

22 1 1A7550-94100 LABEL,GC OPEN 1

N:Old *55 New, Q:0ld £ New, R:Old *S5 New, S:0ld 35, New, W:Add, Z:Discontinued, F:Set Change, K:Q'ty Change

(C)Copy Rights YANMAR CO.,LTD and YANMAR AGRICULTURAL EQUIPMENT CO.,LTD.



NPC-4678 Npc-4678  70. LABELS, SAFETY(EU)

Fig.70. LABELS, SAFETY(EU) (M-RD18 ©-
(C)= (F)=
REF. LEV. PARTS NO. DESCRIPTION QTY I R
1 2 3 4 5 A (B (©) (O (E) ()
1 1 198163-65930  CAUTION,MUFFLER 1
2 1 1A7550-91050  LABEL,WARNING 1
3 1 1A7550-91070  LABEL,WARNING 1
4 1 1A7550-91200 LABEL,WARNING 1
5 1 1A6150-91251  LABEL,RAKE CAUTION 1
6 1 1A6150-92111  LABEL,DANGER BLADE 1
7 1 1A6150-92111 LABEL,DANGER BLADE 1
8 1 1A6150-93151  LABEL,COVER 1
9 1 1A7550-94200  LABEL,WARNING 1

N:Old *55 New, Q:0ld £ New, R:Old *S5 New, S:0ld 35, New, W:Add, Z:Discontinued, F:Set Change, K:Q'ty Change
(C)Copy Rights YANMAR CO.,LTD and YANMAR AGRICULTURAL EQUIPMENT CO.,LTD.



NPc-4678  71. ACCESSORIES
(A)=RD18 (D)=

NPC-4678
(B)= (BE)=

Fig.71. ACCESSORIES
(C)= (F)=
REF. LEV. PARTS NO. DESCRIPTION QTY I R
A (B (©) (O (E) ()
1 1  41812-012100 MANUAL, OPERATOR 1
2 1  41812-021210  BRIEF, SETTING-UP 1

N:Old *55 New, Q:0ld £ New, R:Old *S5 New, S:0ld 35, New, W:Add, Z:Discontinued, F:Set Change, K:Q'ty Change
(C)Copy Rights YANMAR CO.,LTD and YANMAR AGRICULTURAL EQUIPMENT CO.,LTD.



MODEL : 3TE67L-DUM(N4678 PARTS No. INDEX

PC NO : NPC-4677

PARTS No. Fig. Ref.No. PARTS No. Fig. Ref.No. PARTS No. Fig. Ref.No. PARTS No.
165000-14410 4 35 165000-15370 11 9 165000-15970 3 8 165000-48000
165000-14420 4 36 165000-15400 8 12 165000-15980 3 3 165000-48060
165000-14430 1 20 15 18 165000-16000 3 6 165000-48070
165000-14450 4 12 165000-15410 10 1 165000-16010 8 4 165000-48080

15 3 165000-15420 10 3 165000-16020 3 20 165000-48090
165000-14460 4 30 165000-15430 10 10 165000-16030 10 14 165000-48100
15 4 165000-15440 10 8 165000-16040 10 15 165000-48110
165000-14470 4 16 165000-15460 11 4 165000-16050 14 4 165000-48120
15 5 165000-15470 10 4 165000-16090 14 M 165000-48130
165000-14480 6 10 15 24 165000-16100 14 2 165000-48140
15 6 165000-15480 10 2 165000-23160 6 2 165000-48150
165000-14490 1 2 15 25 165000-23170 4 27 165000-48160
165000-14500 1 3 165000-15490 10 9 165000-23180 6 18 165000-48170
5 3 15 26 165000-23220 1 19 165000-48180
165000-14510 5 4 165000-15500 3 1 165000-23240 8 5 165000-48190
165000-14520 1 4 165000-15510 4 1 165000-23250 2 22 165000-48200
16500014600 6 13 165000-15520 3 10 165000-23260 13 3 165000-48210
165000-14710 5 15 165000-15530 4 23 165000-23270 1 17 165000-48220
165000-14720 5 16 165000-15540 1 8 165000-23280 2 6 165000-48230

165000-14820 2 24 165000-15550 3 11 9
165000-14840 2 2 15 27 12 165000-48240
165000-14850 2 20 165000-15560 4 3 165000-23290 2 3 165000-48250
165000-14870 6 17 15 28 165000-23300 3 18 165000-48270
165000-14920 1 25 165000-15570 4 20 165000-23310 1 13 165000-48280
165000-14940 5 7 15 30 165000-23330 11 7 165000-48320
165000-14950 5 9 16500015580 13 1 165000-23340 1 7 165000-48510

165000-14960 5 12 165000-15610 8 18 165000-23350 5 24
165000-14970 5 10 165000-15640 7 19 15 32 165000-59800
165000-15020 5 8 165000-15650 11 8 165000-47500 1 24 165000-73070
15 14 165000-15670 3 7 165000-47530 2 7 165000-73080
165000-15040 3 16 165000-15680 4 31 165000-47540 2 10 165000-73090
1656000-15060 4 11 165000-15690 3 2 165000-47550 2 17 165000-73100
165000-15070 4 15 165000-15700 5 11 165000-47560 2 18 165000-73110
165000-15080 4 28 165000-15730 10 13 165000-47570 2 21 165000-73120
165000-15090 4 34 165000-15740 4 5 165000-47590 14 1 165000-73130
165000-15100 3 19 165000-15760 9 8 165000-47620 8 3 165000-73140
165000-15110 4 7 165000-15780 1 6 165000-47630 8 2 165000-73150

165000-15130 4 25 165000-15790 1 5 165000-47640 8 7
165000-15160 7 16 165000-15810 8 13 165000-47660 8 9 165000-73160
165000-15170 7 17 165000-15820 7 29 165000-47720 9 3 165000-73170
15 8 165000-15830 7 23 165000-47760 9 10 165000-73180

165000-15180 7 18 165000-15860 2 25 165000-47780 9 6
165000-15200 7 28 165000-15880 2 23 15 21 165000-73190
15 7 165000-15890 2 14 165000-47800 5 2 165000-73200

165000-15240 7 4 165000-15910 2 13 165000-47810 5 6
15 15 165000-15930 6 20 165000-47870 7 21 165000-73210
165000-15310 1 22 15 2 165000-47930 4 14 165000-73220
165000-15320 3 5 165000-15940 4 4 165000-47950 7 1" 165000-73230
165000-15340 3 4 15 29 165000-47980 12 5 165000-73240
165000-15360 1" 10 165000-15960 3 17 165000-47990 7 5 165000-73250

Bt e T . QU NS W G WU S N I W WU G ST W G 1
NNONNNDPARBRALAMDIAMDLADMDAMDAMDMRARNAN &S

-

-

—

-
WO ONNOOANNOAOONWN =~~~ U= (OO0

-




MODEL : 3TE67L-DUM(N4678
PC NO : NPC-4677

PARTS No. INDEX

PARTS No.

165000-73260
165000-73270
165000-73280
165000-73290

185000-73300
165000-73310
165000-73320
165000-73390
165000-73400
165000-73410
165000-73420
165000-73430

165000-73440
165000-73450
165000-73460
165000-73470
165000-73480

165000-73490

165000-73500
165000-73510
165000-73520
165000-73530
165000-73540
165000-73560
165000-73590
165000-73600
165000-73610
165000-73620
165000-73630
165000-73640
165000-73650
1W0101-10625
1W0101-10630
1W0104-11212
1W0107-00610
1W0107-00845
1W0108-10845

1W0108-10850
1W0113-10612

1W0113-10614
1W0113-10616

Fig.

—
BADRONO®O

- JEr QU TOY
NN NNN

— -
DPOINOW NGO~ ~

22

19

12

PARTS No.
1W0113-10620

1W0113-10625

1W0113-10635
1W0113-10640
1W0113-10650
1W0113-10670
1Wo0121-10620

1W0121-10625
1W0121-10820
1W0251-00006

1W0261-09011
1W0303-00414
1W0305-00512
1W0305-00616
1W0305-00820
1W0341-00508

1W0365-09005
1W0521-09076

1W0672-00078
1W1858-46616

1W1958-16540
1W3982-10070

Fig.

7
9
11
5
8
10
4
10
¢]
1
8
5
5
7
15
11
4
1
1
1
3
1

1

1
6
5
7
14
5
4

Ref.No.

3
16
6
19
15

6
37
7
12
18
11
23
25
12
33
14
2
14
15
16
15
3
9
5
9
15
25
7
13
39

PARTS No.

Fig.

Ref.No.

PARTS No.

o Reine, |




MODEL : RD18
PC NO : NPC-4678

PARTS No. INDEX

PARTS No. Fig. Ref.No. PARTS No. Fig. Ref.No. PARTS No. Fig. Ref.No. PARTS No. Fig. Ref.No.
102103-55520 5 18 187Q01-25010 28 1 184464-48850 6 36 198360-52330 10 11
104200-55330 5 21 29 3 68 4 198421-00640 6 2
104200-55750 5 22 192154-24310 27 7 194464-51740 9 19 188448-60690 7 20
105340-44220 35 9 192154-27281 30 24 194630-15530 15 5 9 20
106990-44660 5 11 192154-85310 29 16 194630-64770 8 6 198448-61480 35 10

12 192163-24350 27 9 194680-51670 6 37 18

13 192167-24240 29 2 9 17 198463-87070 35 14

14 192167-25260 27 11 18 15

6 34 192167-25310 28 10 194850-49290 30 19 198511-51450 9 15

110250-55610 5 19 192167-26080 30 1 194855-24020 27 34 198535-61230 54 9
119254-44560 6 10 192167-26200 30 2 194855-25290 12 20 1A1040-43900 16 7
119254-44570 6 11 192167-26250 30 4 194940-01230 47 1 1A6150-08270 11 1
119254-44580 6 12 192167-26300 30 8 194940-52110 10 8 1A6150-21290 19 6
119254-44590 6 13 192167-27141 30 23 194990-22050 2 8 1A6150-23000 22 1
119254-44600 6 22 A 192167-33421 33 7 23 2 1A6150-23010 22 2
119515-12520 3 3 192167-34140 27 12 37 1 1A6150-23020 22 3
119629-49080 6 6 192167-34160 33 11 40 12 1A6150-23030 22 5
119629-59910 5 27 192167-34240 33 14 46 3 1A6150-23250 22 7
6 39 192167-34250 27 13 4 1A6150-23260 22 8

119643-66900 9 6 192168-24760 27 27 60 5 1A6150-23270 22 9
119650-77910 10 16 192168-29570 30 28 194990-22060 1 9 1A6150-23280 22 11
19 192180-26481 49 7 10 1A6150-35050 39 1

22 194130-22370 1 11 17 7 1A6150-51110 47 8

119660-77711 10 15 194145-75250 66 3 194990-22120 10 5 1A6150-66011 60 2
119686-12570 3 5 194151-47760 59 3 194990-22130 15 6 1A6150-71370 57 22
119808-12540 3 4 194151-63222 46 20 194990-22140 9 12 1A6150-76900 65 3
119810-55650 5 24 194151-63240 46 21 13 1A6150-91251 70 5
119865-12600 3 9 194151-63250 46 22 62 1 1A6150-92111 70 6
119923-55600 5 16 194180-51640 9 16 195160-13870 54 7 7
119923-55610 5 20 194180-72950 67 11 195534-13450 15 4 1A6150-92150 69 19
121236-59080 6 17 194190-34730 22 4 195616-24930 1 12 1A6150-93151 70 8
121250-44590 6 14 10 35 19 1A6211-61820 36 3
121257-55720 5 25 194190-61761 54 15 20 61 3
121257-55731 5 26 64 1 198121-61440 42 15 1A6240-10380 5 9
121450-44531 6 29 194215-04220 4 10 198133-62050 7 24 35 2
121468-44510 6 27 194215-12340 25 1 198153-38240 66 1 1A6260-10610 1 28
121468-44540 6 30 194301-11890 56 12 198162-00640 6 1 46 2
121470-44581 6 32 194301-11900 56 13 198162-61370 7 21 1A6300-10600 5 10
124450-44560 6 31 194301-11910 56 14 198163-65220 35 12 1A6310-65570 62 7
129052-13550 2 7 194310-61610 11 30 198163-65260 35 13 1A6320-24300 27 5
129107-44590 6 15 194420-62260 4 11 42 17 1A6320-24320 27 8
128107-55510 5 17 194420-63150 46 18 198163-65930 70 1 1A6320-29510 30 26
129150-49080 6 4 194420-63160 46 19 198167-24530 30 21 1A6320-34290 33 15
129211-77920 10 25 194440-51620 47 9 198200-56630 4 7 1A6370-24100 27 1
129457-44600 6 16 65 1 196200-63110 46 17 1A6370-24130 27 3
172010-07810 5 8 194440-61741 8 5 198204-52410 10 13 1A6370-24201 32 1
6 26 194450-45550 17 9 198212-25930 23 9 1A6370-24210 29 1

172147-62290 42 16 194450-48830 68 3 198220-62890 1 13 1A6370-24310 27 6
172168-79520 68 15 194464-48850 5 15 198360-52160 10 12 1A6370-24380 27 30
172183-61350 61 2 6 35 198360-52320 10 10 1A6370-24460 27 10




MODEL : RD18
PC NO : NPC-4678

PARTS No. INDEX

PARTS No. Fig.  Ref.No. —’ PARTS No. Fig.  Ref.No. PARTS No. Fig.  Ref.No. PARTS No. Fig.  Ref.No. T
1A6370-24500 27 21 1A7510-10230 7 18 1A7550-08610 11 17 1A7550-15460 16 5
1A6370-25230 29 11 1A7510-52110 10 6 1A7550-08640 11 22 1A7550-15600 16 6
1A6370-25261 28 9 7 1A7550-08650 11 23 1A7550-21150 19 5
1A6370-25270 29 12 1A7550-00300 2 1 1A7550-08700 11 24 1A7550-21200 19 7
1A6370-25330 29 13 1A7550-00350 2 2 1A7550-08710 11 25 1A7550-21250 19 8
1A6370-25370 29 14 1A7550-00370 2 3 1A7550-08720 11 28 1A7550-21300 19 9
1A6370-25400 29 15 1A7550-00380 2 4 1A7550-08811 10 4 1A7550-21350 19 1
1A6370-26350 30 12 1A7550-00390 2 5 1A7550-11010 12 13 1A7550-21400 19 2
1A6370-26390 30 3 1A7550-00410 2 6 1A7550-11030 12 14 1A7550-21450 19 3
1A6370-26450 27 31 1A7550-00700 1 1 1A7550-11040 12 15 1A7550-21500 19 4
1A6370-26480 30 17 1A7550-00750 1 2 1A7550-11050 12 16 1A7550-22100 20 1
1A6370-27101 30 22 1A7550-00820 1 3 1A7550-11100 12 17 1A7550-22150 20 2
1A6370-27510 30 25 1A7550-00840 1 4 1A7550-11110 12 18 1A7550-22510 21 1
1A6370-29530 30 27 1A7550-00850 1 5 1A7550-11150 12 6 1A7550-22610 21 2
1A6370-29610 31 1 1A7550-00860 1 6 1A7550-11350 12 2 1A7550-22620 21 3
1A6370-29630 31 2 1A7550-00870 1 7 1A7550-11370 12 7 1A7550-25100 23 3
1A6370-29640 31 3 1A7550-01300 3 1 1A7550-11380 12 30 1A7550-25110 23 4
1A6370-29660 31 4 1A7550-01310 3 6 1A7550-11450 12 3 1A7550-25170 23 5
1A6370-29670 31 5 1A7550-01350 3 7 1A7550-11520 14 1 1A7550-25200 24 3
1A6370-29680 31 6 1A7550-01360 3 8 1A7550-11550 13 1 1A7550-25300 23 6
1A6370-29700 32 6 1A7550-03000 4 4 1A7550-11820 13 7 1A7550-25510 23 7
1AB8370-29800 31 7 1A7550-03180 4 9 1A7550-11830 13 8 1A7550-25550 23 8
1A6370-31570 33 1 1A7550-03310 5 1 1A7550-11900 13 9 1A7550-26040 25 2
1A6370-33420 33 6 1A7550-03320 5 2 1A7550-11920 14 2 1A7550-26050 25 3
1A6370-33451 33 8 1A7550-03350 5 3 1A7550-12500 14 3 1A7550-26100 25 8
1A6370-33470 33 9 1A7550-03390 5 4 1A7550-12510 14 4 1A7550-31790 35 3
1A6370-33551 33 5 1A7550-03400 5 5 1A7550-12540 14 5 1A7550-31900 35 4
1A6370-34120 33 10 1A7550-03410 5 6 1A7550-12610 14 23 1A7550-31920 35 5
1A6370-34200 33 12 1A7550-03440 5 7 1A7550-12640 14 24 1A7550-32000 36 1
1A6370-34230 33 13 1A7550-06000 6 8 1A7550-12650 14 25 1A7550-32090 37 2
1A6370-36100 34 1 1A7550-06200 6 23 1A7550-13250 15 1 1A7550-32110 37 3
1A8370-36251 34 11 1A7550-06250 6 24 1A7550-13280 15 2 1A7550-32160 35 6
1A6370-36361 34 12 1A7550-06260 7 12 1A7550-13310 15 3 7
1A6380-61650 54 i 1A7550-06270 7 13 1A7550-15010 16 1 1A7550-32200 35 8
1A6380-61660 54 12 1A7550-06290 6 25 1A7550-15020 16 2 1A7550-32280 35 17
1A6380-61690 46 15 1A7550-06300 7 14 1A7550-15050 16 3 36 7
1A6470-61230 45 5 1A7550-06310 7 15 1A7550-15150 16 17 37 23
1A6750-15350 24 1 1A7550-06350 7 16 1A7550-15210 18 1 1A7550-32500 37 4
1AB750-16250 24 2 1A7550-06360 7 17 1A7550-15220 18 2 1A7550-32520 37 5
1A6750-42000 24 4 1A7550-07100 8 2 1A7550-15230 18 3 1A7550-32530 37 6
1A6750-42010 24 5 1A7550-07110 8 3 1A7550-15240 18 4 1A7550-32550 37 7
1A7000-52820 9 1 1A7550-08100 9 4 1A7550-15250 18 5 1A7550-32560 37 8
1A7000-61480 55 2 1A7550-08250 9 9 1A7550-15260 18 6 40 13
1A7070-48220 68 1 1A7550-08300 10 1 1A7550-15300 17 1 1A7550-32610 37 9
1A7080-92210 69 21 2 1A7550-15330 17 2 1A7550-32620 37 10
1A7260-61970 7 22 1A7550-08361 4 6 1A7550-15340 17 3 1A7550-32630 37 11
1A7320-61980 7 23 1A7550-08400 10 3 1A7550-15370 17 4 1A7550-32700 37 12
1A7400-61300 46 14 1A7550-08500 11 12 1A7550-15390 17 5 1A7550-32710 37 13
1A7450-04650 35 1 1A7550-08550 11 13 1A7550-15400 16 4 1A7550-32750 37 14
1A7510-10220 1 27 1A7550-08600 11 18 1A7550-15450 17 6 1A7550-35010 38 1




MODEL : RD18 PARTS No. INDEX

PC NO : NPC-4678

PARTS No. Fig. tef.No. PARTS No. Fig. Ref.No. PARTS No. Fig. Ref.No. PARTS No. Fig. Ref.No.
1A7550-35200 38 2 1A7550-51100 47 7 1A7550-63700 58 3 1A7550-76960 65 6
1A7550-35250 42 5 1A7550-53110 48 1 1A7550-63750 58 5 1A7550-77200 66 4
1A7550-35300 38 3 1A7550-53120 48 3 1A7550-63760 58 6 1A7550-77230 66 5
1A7550-35350 38 4 1A7550-53400 48 4 1A7550-63770 58 16 1A7550-77240 66 6
1A7550-35450 38 5 1A7550-53560 48 7 1A7550-63810 58 17 1A7550-77270 66 7
1A7550-35500 38 6 1A7550-53580 48 8 1A7550-63840 58 18 1A75650-77350 66 8
1A7550-35550 38 7 1A7550-54250 49 8 1A7550-63850 58 19 1A7550-77380 66 9
1A7550-35560 38 8 1A7550-54300 49 2 1A7550-63870 58 20 1A7550-77420 66 10
1A7550-35570 38 9 1A7550-54320 48 9 1A7550-64010 59 1 1A7550-77450 66 11
1A7550-35600 38 10 49 9 1A7550-64020 59 2 1A7550-77500 67 1
1A7550-35700 39 2 1A7550-54360 50 1 1A7550-64210 59 4 1A7550-77560 67 2
1A7550-35750 39 3 1A7550-54370 50 2 1A7550-66150 60 7 1A7550-77600 67 3
1A7550-35800 36 2 1A7550-54400 49 3 1A7550-66300 60 10 1A7550-77610 67 4
1A7550-36010 40 1 1A7550-54510 49 4 1A7550-66410 60 12 1A7550-77750 67 12
1A7550-36510 40 14 1A7550-54580 49 10 1A7550-66450 60 13 1A7550-77800 68 6
1A7550-36520 40 156 1A7550-57100 51 2 1A7550-66600 60 18 1A7550-77830 68 7
1A7550-36560 40 16 1A7550-57150 51 4 1A7550-67010 61 4 1A7550-77860 68 8
1A7550-36580 40 17 1A7550-57200 51 5 1A7550-67100 61 5 1A7550-77870 68 9
1A7550-36590 40 18 1A75650-57210 51 6 1A7560-67150 61 6 1A7550-77880 68 10
1A7550-36600 40 19 1A7550-58010 52 3 1A7550-67180 61 7 1A7550-77890 68 11
1A7550-36610 40 20 1A7550-58050 52 4 1A7550-75010 62 2 1A7550-77900 68 12
1A7550-36620 40 21 1A7550-58150 52 5 1A7550-75110 62 8 1A7550-77920 68 14
1A7550-36650 40 22 1A7550-58200 52 6 1A7550-75120 62 9 1A7550-91050 70 2
1A7550-36700 40 23 1A7550-58230 52 7 1A7550-75200 62 10 1A7550-91070 70 3
1A7550-36750 40 2 1A7550-58250 52 8 1A7550-75400 36 4 1A7550-91100 69 1
1A7550-36760 40 3 1A7550-58300 52 9 62 11 1A7550-91120 69 2
1A7550-39000 41 1 1A7550-58350 52 10 1A7550-75600 62 3 1A7550-91150 69 3
1A7550-39010 41 2 1A7550-58360 52 11 1A7550-75630 62 4 1A7550-91180 69 4
1A7550-39030 41 3 1A7550-61020 54 1 1A7550-76000 63 2 1A7550-91200 70 4
1A7550-39200 41 4 1A7550-61620 54 10 1A7550-76010 63 3 1A7550-91260 69 20
1A7550-41200 42 1" 1A7550-61660 54 13 1A7550-76100 63 4 1A7550-91280 69 10
1A7550-41210 42 12 1A7550-61700 54 14 1A7550-76130 63 5 1A7550-91310 69 5
1A7550-41500 43 10 1A7550-61800 55 1 1A7550-76150 63 6 1A7550-91320 69 6
1A7550-41550 43 11 1A76560-61900 55 3 1A7550-76170 63 7 1A7550-91340 69 11
1A7550-41700 42 13 1A7550-61980 55 4 1A7550-76210 64 3 1A7550-91380 69 12
1A7550-41750 43 12 1A7550-62010 56 2 1A7550-76220 64 4 1A7550-91400 69 7
1A7550-43110 45 1 1A7550-62050 56 3 1A7550-76340 64 5 1A7550-91420 69 8
1A7550-43120 45 2 1A7550-62080 56 4 1A7550-76370 64 6 1A7550-91430 69 9
1A7550-43300 45 3 1A7550-62310 56 17 1A7550-76400 64 7 1A7550-91500 69 13
1A7550-43350 45 4 1A7550-62320 56 18 1A7550-76500 64 8 1A7550-91510 69 14
1A7550-43360 42 14 1A7550-62330 56 19 1A7550-76510 64 9 1A7550-91520 69 15
1A7550-44150 46 5 1A7550-63010 57 1 1A75560-76600 64 10 1A7550-91530 69 16
1A7550-44210 46 6 1A7550-63110 57 3 1A7550-76620 64 11 1A7550-91600 69 17
1A7550-44220 46 7 1A7550-63180 57 4 1A7550-76630 64 12 1A7550-91610 69 18
1A7550-44270 46 8 1A7550-63300 57 10 1A7550-76700 64 13 1A7550-94100 69 22
1A7550-44280 46 9 1A7550-63400 57 11 1A7550-76730 64 14 1A7550-84200 70 9
1A7550-44330 46 10 1A7550-63410 57 12 1A7550-76750 64 15 1A7720-51420 9 14
1A7550-44370 46 1" 1A7550-63510 57 20 1A7550-76860 65 2 1B1496-22250 11 29
1A7550-44400 46 12 1A7550-63600 57 21 1A7550-76900 65 4 1B1498-25050 60 6
1A7550-51010 47 6 1A7550-63650 57 13 1A7550-76940 65 5 1C1120-17600 13 10




MODEL : RD18
PC NO : NPC-4678

PARTS No. INDEX

PARTS No. Fig.  RefNo. PARTS No. Fig. Ref.No. PARTS No. Fig. RefNo. r PARTS No. Fig. Ref.No.
1C6082-22810 56 1 1C6780-35910 43 8 1E6140-57040 68 5
1C6140-42380 23 16 1C6780-37180 8 4 1E6150-56040 52 2
1C6140-42471 23 17 37 15 1E6150-73410 19 10
1C6140-47210 60 1 1C6860-02300 4 3 1E6190-54080 56 16
1C6281-52310 18 7 1C6900-01562 7 1 1E6650-63400 38 11

43 13 1C6900-01680 7 2 1E6680-26631 54 8

1C6281-52320 6 38 1C6900-01720 6 7 1E6740-42060 17 8

1C6360-65700 23 22 1C6900-01730 7 5 1E6910-73220 59 5

43 14 1C6900-01740 7 6 1E6910-82500 10 26

1C6420-11690 12 19 1C6900-01750 7 7 27

1C6460-36110 11 14 1C6900-01760 7 8 1E6910-83500 37 16

1C6460-36151 11 19 46 1 46 23

1C6550-38630 40 4 1C6900-01770 7 9 1E8060-67750 39 4

1C6560-06300 9 1 10 1E8130-66791 68 2

2 1C6900-01780 7 11 1E8150-62700 23 21

3 1C6900-02010 4 1 46 16

1C6560-16400 23 1 1C6900-02050 4 2 64 2

1C6560-35130 43 2 1C6900-32640 43 1 1E8232-51020 25 9

1C6560-42290 23 13 1C6900-35020 42 2 1E8252-48130 46 13

1C6560-42350 23 14 1C6900-35050 42 3 1E8511-75560 36 5

1C6560-42360 23 15 1C6900-35200 42 4 1E8540-47950 17 10

1C6560-42650 23 20 1C6900-35300 42 6 58 1

1C6560-47000 51 1 1C6800-35310 42 7 1E8940-73240 58 7

52 1 1C6900-35350 43 3 1E8945-62320 35 11

1C6650-37480 11 7 1C6900-35360 43 4 1P211A-71850 10 14

42 8 1C6900-35400 43 5 180070-63100 54 2

9 1C6900-35460 43 6 186021-01550 61 1

10 1C6900-35470 43 7 1T3660-87230 39 5

1C6660-11120 12 1 1C6900-36151 43 9 1W3981-14050 49 1

1C6690-74420 15 7 1C6900-36200 23 11 1W6521-10080 60 17

1C6700-23480 47 2 1C6900-42280 23 12 41812-012100 71 1

1C6710-08120 11 5 1C6900-48120 47 3 41812-021210 71 2

1C6710-08130 11 6 1C6900-48251 47 5 7TAB370-24100 26 1

1C6710-08220 11 3 1C6901-35010 42 1 7A7550-61000 53 1
1C6710-83180 43 15 1C6950-81200 62 18
1C6720-35500 11 4 1C6980-42170 24 9
1C6720-35651 7 19 1C6980-42310 25 4
1C6720-36270 11 15 1C6980-42320 25 5
1C6720-42000 44 1 1C6980-42330 25 6
1C6720-42010 44 2 1C7010-06010 8 1
1C6720-42020 44 3 1C7010-87350 14 6
1C6720-42601 23 19 1C7080-56050 50 3
1C6720-48200 47 4 1C7100-42530 23 18
1C6720-95500 44 4 1D1300-21911 1 8
1C6740-08200 11 1 1E4010-76220 60 14
1C6740-08210 11 2 1E4960-43630 63 1
1C6740-36030 11 18 66 2
1C6740-36280 11 20 1E6020-54070 56 15
1C6740-36320 1" 21 1E6070-81360 4 12
1C6780-35910 23 10 1E6140-51660 58 2




vy YANMAR AGRICULTURAL EQUIPMENT CO.,LTD.

YANMAR QSAKA PARTS DEPOT OVERSEAS OPERATIONS DiVISION HEAD OFFICE

2-3-27, Chibune, Nishiyodogawa-ku, 2-1-1, Yaesu, Chuo-ku, 1-32, Chayamachi, Kita-ku,
Osaka 555, Japan Tokyo 104, Japan Osaka 530, Japan
Facsimile: 06-474-6771 Facsimile: 03-272-0687 Facsimile: 06-372-8004

Cabel: YANMAR TOKYO Cable: YANMAR OSAKA




	Inhoud blad 1

	Inhoud blad 2

	Inhoud blad 3




